


R g e

Y o oor I T LU RPN APPSR

MAIN SHAFT DRIVING MECHANISM

Ref. Parts
Na Na
1 3120035
) 160005
3 160007
4 3120070
5 3120069
G 3120038
7 0093089
& 3100128
g 0093090
10 3120036
11 3100122
12 3100127
13 110009
14 3100123
15 3100121
16 160004
17 001107
13 330001
19 3120037
20 000397
21 ITIR{VE!
22 000730

T hmbE 5
Amt .
Description i s Req.
Pulley =« = « « « « « « « « o v = S S 1
T e R e e A el T D :
Screw(M6-1x6) - - - - + » » - . o S5t FR R ML el g
Timing Belt = - - - - = 'civ o FAI TR poooo oo o [
Belt Pulley(Rearj - » » = « + » AR F—0 () - - i
Adaprer = = » = v s o v a0 Lo THTRE « « o« 00 |
Ball Bearingi(Right) - « « « « « « R— LT Y o 7 UE) - ~ - -1
Main Shaft Sprocket{Lower) - « « XA PFF—G(F): » - + + 1
Ball Beariung(Middle} « - = + - - P Sy Uy ) SR (1 = S|
Lower Shaft (Right) - - - » - - - FoIGE) -+« v v e |
Uil Pump Driviog Worm:- - - - - - Mg — s s s e e e 1
Counterweight Omall} - - - - - - NGUAGEA Ry - - - -]
Screw(Md-0.7x8) = » - - » - - - ] S R g
Ball Bearing(Lleft) - - » - » - . B—N~<T Y (&) - -1
Lower Crankshaft - - - - - - - - T@rZ7 - -0 .. i
Screw(M6-1x4.8) - +» - - + - - . B« v v o o e g
Roll Pin » = = - - - » - - - . . H— L B o v e e e 7
Seali Plug s s s o GO B "
Lower Shaft{left} - - - « - « « - B 1o A s A B i
Tl i R e e A S .
O
Oil Wick = v » » cx vieivin o 11 ot P |
Seal Plug - »« « « « « « « « o o . Er5 - SURE T v ]

From the library of: Diamond MNee



Ry ol M e T b

ataas

oo s L

Fm e s

et a s

P AN e

agfys e s s e

a0 P R P A o 5 A a1t 5 i ok £ 20

E
|
i
I
i
i
;
i
:
|
I
|
i
i
i
I
i
|
i
I
H
I
i
I
i
i
!

i
I
|
i
I
i
I
i
i
i
I

|
i
I
1

Farts FPage Hef. Welght!
Nog. = HNo. HNo. (g}
0093089 5 T
0093090 o g
0093090 T 5
00393154 TRt T
0093179 8 2T
0093186 g8 .26
0083201 4 8
D093212 g8 23
0093214 g 20
0093303 11 25
0093479 G 24
0093480 g 10
0093483 2 T
0093487 g LT
0093491 ! TR
0093491 29 29
0093491 34 29
0093507 9 30
0093508 9 31
00935089 9 29
00933515 6 33
0093517 < FflGH 1=
00935624 3 10
0093526 3 14
0093611 9 11
0093617 i5 18
00936906 44 2
0093863 3 1B
0093864 1 9
0093864 2 T
VUS4201 ) B |
0094201 2 26
0094201 19 34
0094387 28 9
0094387 33 G
0094390 28 12
009439¢G 33 12
0094396 28 30
0084396 33 30
0094432 28 26
0094433 33 26
00594577 13 14
0094604 4 i
0084664 19 14
Q094664 42 195
0094839 23 6
0094839 24 [i]
0094839 27 9
0054838 43 27
0095027 18 10
0095061 17 21
0095066 17 23
0085168 7

|
;
i
|
i
|
I
!
I

rrrr = e prral e lrrr o, et ey = fr T

T PR were

LINIDEX

Farts Fage Ref. Weightl

Ne.  No. No. (g}
0095170 719
0095214 7 7
0085220 44 3
00585334 28 I3
00895334 33 13
085337 29 28
0095337 34 28
095388 285 23
0095388 34 23
0095389 29 . 25
0095388 34 25
0096355 28 S
0096355 34 5
100002 10 28
100002 29 35
100002 34 35
100003 13 24
100005 11 47
100026 30 8
100026 35 8
100027 30 4
100027 35 4
100038 41 15
110406 13 34
110001 19 33
110001 42 37
110002 6 34
110002 28 20
110002 34 20
110004 T35
110004 25 15
110004 34 135
110005 10 15
110007 10 48
110007 26 11
110007 27 16
110008 6 18
110009 3 5
110008 5 .13
110008 11 16
110008 12 11
110008 13 20
110008 15 35
110008 17 5
110005 19 2
110005 23 3
110008 24 3
110008 28 4
11000% 33 4
11000% 43 24
11001G [
110010 8 28

Page = 4

Parts Page Hef. Welght
No ., No. No. (=)
110010 13 4
110011 17 11
110011 1% 13
110011 42 12
110012 1 24
110012 6 29
110012 13 p
110012 1S9 35
110012 28 18
110012 33 18
110013 i 32
110013 2 34
110013 3 38
110013 6 20
110013 28 356
110013 33 3%
110013 10 24
11002G 10 p
110021 2 18
110021 12 16
110022 12 =
110026 2 L5
110027 23 I8
110027 24 1B
110027 43 20
110030 30 285
110030 35 23
110035 6 22
110035 8 8
110035 10 A
110035 12 i 5
110035 19 5
110035 42 30
110041 2 25
110041 6B 18
110045 1 2
110045 2 27
110045 15 12
110046 40 22
110046 43 16
110048 1 13
110048 3 3
110054 6 37T
110060 30 13
110060 35 13
110061 30 31
110061 35 31
110066 13 3b
110066 30 16
110066 35 16
110079 2 10
110101 10 9
12000 13 16
120001 28 8



FParts Page Hel. Weilght!
No. Ng. No. {g) |
120001 29 8 i
120001 42 13 I
120001 33 8 I
120001 34 8 ;
120001 36 13 I
120001 42 G f
120008 14 G I
120008 16 32 §
120009 11 18 I
120009 14 5 i
1200106 17 33 ;
120011 10 42 |
120011 37 T ;
120012 16 386 I
120012 17 3 i
120013 & [+ I
120013 T 25 i
120013 13 10 ;
120013 15 43 |
120013 29 12 §
120013 32 18 |
120013 34 12 i
120013 36 18 ;
120013 38 11 |
120015 T 26 i
120015 (3] 19 I
120016 1 36 I
120017 g 27 i
120018 12 13 |
120012 16 2 i
120024 23 23 t
120024 27 28 !
120027 2 2 I
120031 19 10 I
120031 23 22 I
120031 27 27 i

|
L3GU0E P 30 I
130003 3 38 |
130004 11 40 ;
130011 11 36 |
130015 2 5 i
130015 19 29 t
130018 42 10 i
130023 19 30 |

|
140015 13 2 i

|
50001 17 36 i
150003 23 8 |
150003 24 8 |
150003 43 29 |

!
160000 1 L5 |
1600006 13 13 |

I NI

]
I
i
I
i
|
I
I
I
t
{
;
I
i
I
i
I
I
I
|
b
I
i
i
i
i
I
|
I
|
;
I
i
i
i
|
i
I
|
I
i
|
I
|
!
i
I

i
i
!
I
I
§

Parts Page Ref. Weight!
No. No. No. (&)
160000 23 25
160000 27 30
160001 2 A
160001 10 18
160001 11 34
160001 15 6
160001 16 23
160001 17 10
160001 27 4
160001 28 33
160001 33 33
160002 11 4
160003 6 9
160003 10 31
160003 16 30
160003 29 27
160003 34 27
160004 5 16
160004 T 16
160004 12 27
160004 27 40
160005 3 2
160005 7 2
160005 17 26
160006 12 19
160007 5 3
160007 6 3
160007 T 3
160007 10 7
160007 11 2
160007 16 T
160007 17 7
160007 18 24
160007 20 33
160007 25 7
170001 2 20
170002 1 27
170006 42 33
170008 18 32
170010C 6 27
170010 8 16
170022 42 4
170025 30 3
170025 35 3
L0005 2 23
180006 29 32
180006 34 32
180008 45 34
18001% 30 19
18001% 35 18
190004 11 46
190005 2 13

Fage = &
Part=s Page Hef. Welght
No. Noiioilg s fig)
190005 6 23
190005 13 22
190007 16 31
190029 29 36
190029 34 36
190030 30 9
190030 35 9
190031 30 6
190031 35 6
260000 8 29
300000 10 25
300000 13 32
300008 11 15
300031 41 13
300033 41 14
300045 16 33
300100 2 21 §
300100 6 28
300100 8 15 3
300101 1 26 =
300500 10 16 ¢
310015 13 28 ©
310026 15 4 2
310027 15 7 &
310038 3 12
310063 16 38
330001 5 18
330002 10 20
330015 12 28
340000 1 37
340001 16 27
340003 11 22
340008 10 10
340030 35 14
350006 14 13
390067 1 42
380068 1 41
390069 1 6
380072 1 10
390140 46
390142 32 43
390142 36 43
390143 46
390144 46
390145 486
390146 46
390147 46
390148 46



Parts FPage KHef. Weight!
No.  No. Ne. {g)

390600 233
910000 45 10
910001 45 7
310003 45 14
911001 45 &
911002 45 5
911006 45 g
911060 45 19
930052 45 12
930053 45 13
930055 45 27
1090011 32 31
1090011 36 31
1090102 40 13
1090102 43 4
1090114 39 3
1090128 32 28
1090128 36 28
1090129 - 3229
1090128 36 29
1080130 32 30
109013C¢ 36 30
1091035 32 22
10910356 36 22
1091049 25 2
1091048 34 2
1091050 32 15
1091050 36 15
1091070 29 1
1091070 34 1
1091089 37 3
1091088 38 15
1091132 41 3-2
1094002 40 2
1094008 39 1
1094008 40 11
1054008 43 2
1084012 28 38
1094012 33 38
1094012 40 T
1094012 43 14
1094013 28 41
1094013 33 41
1094013 40 3]
1084013 43 13
1094022 41 2
1094026 41 4
1095001 @ 32 25

I NI X

Parts Page Hel.
No . No. ~HNo..
095001 36 25
1098012 14 12
10983013 32 44
1200003 32 40
1200003 36 40
1200003 39 8
1200007 32 38
1200007 36 38
1200071 3239
1200071 36 39
1200109 39 11
12001565 32 37
1200155 36 3T
1200156 40 18
1200156 43 9
1249087 41 g
2048401 { (S
2100161 6 B
3000010 45 41
3011117 32 21
L B 1S B G felie o S pi |
3100004 128
3100005 j gL
3100006 p 8
3100006 i i I
3100006 16 4
3100016 | EpRIEd 3
3100017 1 40
3100018 1 T
3100019 1 8
3100021 2 4
3100026 1 1
3100027 1 3
3100040 1 11
3100041 1 12
3100042 1 14
3100043 1 16
3100044 T el
3100046 | el
3100060 15 11
3100061 15 13
3100070 P 9
3100078 T 30
31000981 4 11
3100092 4 18
3100093 4 19
3100094 4 14

Weighti

A=)

Fage = 6
Farts Fage Hel. Welght
No.  No. Ho. (=)
3100085 4 15
3100097 4 13
3100098 4 9
3100099 4 3
3100103 11 23
3100104 11 24
3100106 4 1
3100108 4 7
3100115 19 17
3100115 42 31
3100121 5 15
3100122 5 11
3100123 5 14
3100127 AR D
3100128 5 8
310012% T 6
31001406 10 34
3100141 10 37
3100142 10 389
3100143 10 31
3100144 10 45
3100148 10 44
3100146 10 33
3100147 10 30
3100153 10 22
3100154 10 <6
3100155 10 23
3100156 10 41
3100157 10 43
3100158 10 g%
3100159 10 47
3100180 10 19
3100161 10 21
3100188 11 8
3100190 11 T
3100191 11 10
3100192 11 6
3100192 16 25
3100193 11 11
3100194 11 12
3100195 11 13
3100196 11 14
3100197 11 17
3100199 11 19
3100200 11 21
3100201 11 26
3100202 11 20
3100203 11 28
3100204 11 32
3100205 11 31
3100206 11 35
3100207 11 33
3100208 11 29
3100209 11 39
3100210 11 38



ITINDE X Page = 7T

Parts Page Hef. Weightl Parts Page Ref. Weightl Parts Page Ref. Weight

No. No. “No. (g) | No . No. No. (] | No. No. No. (g)
J0Ell A, 29 I 3100567 36 12 i 3120020 13 156
3100213 12 14 I 3100600 16 23 | 320021 113 23
3100214 12 18 | 3100601 16 28 ., 1 3120030 14 4
J100215 12 15 | 3100602 16 24 | 3120031 14 fh
3100216 11 5 I 3100603 16 27 3120032 14 2
3100217 11 1 I 3100604 16 6 I 3120033 14 T
3100219 12 26 I 3100605 16 12 ! 3120036 5 10
3100220 11 49 | 3100607 16 H | 3120037 5 19
3100235 11 37 1 3100608 16 35 | 3120038 ) 6
3100246 12 1 | 3100609 18 23 | 3120039 o 1
3100275 ! 2] l 3100610 18 20 I 3120040 12 20
J100280 7 1 | 3100611 17 1 | 3120041 12 23
3100281 T 8 | 3100612 17 4 | 3120042 10 12
J100283 7T 10 | 3100613 17 6 I 3120043 10 26
3100234 ¥ | 3100614 18 19 | 3120044 10 29
31002856 T 24 | 3100615 17 20 | 3120045 10 33
3100286 7 28 I 3100616 17 14 | 312004% 12 8
3100287 7T 29 3100617 17 13 | 3120060 12 22
31002380 B 422 | 3100618 17 25 | 31200561 12 T
3100254 9 2b | 3100622 17 35 I 3120052 12 5]
3100309 13 26 | 3100623 16 26 I 3120053 12 12
3100328 15 40 I 3100625 16 1 P 3120054 12 9
3100328 15 156 b 3100626 16 10 I 3120058 4 10
3100330 15 48 | 3100628 17 19 | 31200569 4 12
3100331 15 32 | 3100633 16 13 i 3120060 6 10
3100332 15 Z8 | 3100636 16 34 I 3120061 6 E!
3100334 15 34 | 3100637 18 33 I 3120063 4 16
3100335 15 24 I 3100767 20 ! | 3120066 6 5
3100336 15 26 | 3100768 20 2 | 3120067 3] 1
3100342 15 30 I 3100769 20 3 | 3120068 6 2
3100343 15 33 I 3100770 20 4 | 3120069 3] 5
3100344 15 47 i | 3120070 5 4
3100345 15 14 | 3101226 19 25 | 3120071 6 24
3100346 15 9 | 3101261 42 23 I 3120072 6 13
3100349 15 46 | 31012756 - 28 28 I 3120073 6 15
3100350 15 2 | 3101275 33 28 I 3120074 6 17
3100353 15 21 | | 3120075 6 26
3100365 10 36 I 3104300 10 1 I 3120076 6 39
3100356 15 39 ' | 3120079 2 11
3100357 135 22 | 3110031 13 A7 I 3120080 8 14
3100358 12 31 3110130 20 17 I 3120083 8 7
3100362 8 21 I 3110203 2 14 | 3120084 17 32
3100363 8 24 | I 3120085 12 3
3100365 g8 17 | 3119200 10 47 1 3120090 45 31
3100523 2% 33 | o dl | Eils2009 2 1
31005623 34 35 I 3120000 1 35 I 3120092 2 28
3100524 29 11 I 3120010 13 9 I 31200985 2 2%
3100524 34 11 | 3120011 13 18 | 3120096 2 17
3100626 28 1 | 3120012 13 5 I 3120097 2 16
31005626 33 1 I 3120013 13 7 | 3120098 6 21
31005660 30 22 | 3120015 13 3 1 3120099 2 19
3100660 35 21 | 3120016 13 6 | 3120100 1 22
3100567 29 f/ | 3120017 13 189 I 3120101 1 21
31005667 32 12 | 3120018 13 31 | 3120102 13 21
3100567 34 T | 3120019 13 27 1 3120103 2 3



LINIDE X Page = 8

: Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight
; No. No. No, (g} No. No. No. (&) No. Nao. No. (g]
3120105 19 12 3120158 29 37 3120222 44 T
3120106 19 31 3120158 34 37 3120223 19 27

i 3120108 19 32 312015% 29 31 3120223 44 6

E 3120111 19 4 3120159 34 31 3120224 19 9
3120112 19 1 3120162 30 2 3120227 44 1
3120113 19 18 3120162 35 2 3120228 2212
3120113 42 22 3120163 30 11 3120228 24 1%
3120114 20 23 3120164 30 14 3120230 268 17
3120117 2832 3120165 30 36 3120231 286 9
11 bt i 51 B8 Gy el B iatie o) 3120166 30 T 3120232 27111
3120118 28 31 3120167 30 5 12023321012
3120118 33 31 3120167 35 5 312023722001
3120120 3 27 3120168 30 17 3120237 24 15
3120121 3 24 3120170 30 24 3120240 20 18
3120122 28 17 3120171 30 21 3120241 20 19
3120122 33 17 3120172 30 12 3120243 20 30
3120123 28 186 3120173 30 15 3120244 20 29
3120123 33 18 3120174 30 18 3120245 20 34
3120125 28 20 3120174 35 17 3120248 17 39-1
3120125 33 20 3120174 42 32 3120249 17 3)-1
3120126 28 10 3120175 30 25 3120250 17 30-2

3120126 33 10 3120175 35 24 3120250 26 15
3120127 329 3120176 28 3 3120250 27 1
3120128 28 19 Sy Bl T R 3120251 17 3-2
3120128 33 19§ 3120177 28 5 3120251 26 1%
3120129 |28 21 e U R G 3120251 27 1%
3120252 17 39-3
312013005 30 3120178 34 19 3120253 17 -3
3120132 i
SR 3120179 33 39 3120259 19
3120134 3 37 3120180 28 37 3120259 42 28
3120135 3 a9 3120180 33 a7 3120260 19 21
3120136 3 31 3120181 30 20 3120260 42 27
3120137 '3 32 3120183 30 10 3120261 19 23
3120138 6 19 3120184 42 9 3120261 42 29
3120139 6 32 3120185 1 45 3120262 19 28
3120140 6 31 3120186 43 18 3120264 23 14
3120141 3 33 3120187 30 32-1 3120270 10 3
3120142 3 34 3120188 30 27-1 3120271 22 9
3120143 6 36 3120190 31 32-4 3120272 26 13

3120145 10 A
3120150 30 30
3120150 35 30
3120151 30 28
3120151 35 28
3120152 30 33
3120152 35 3z
3120153 30 35
3120153 35 35 |
3120154 30 34 |
3120154 35 34 I 3120205 31 @ 27-5
3120156 29 26 I 3120206 31 32-6

I

!

|

2120151 31 27-4
3120196 31 32-7
23120137 31 27-7
3120198 31 32-8
3120199 31 27-8
3120200 31 32-2
3120201 31 27-2
3120202 31 32-3

3120273 26 22
3120273 27 14
3120274 21 g
3120275 217 16
3120276 22 17
3120277 22 24
31202789 23 13
3120282 24 13
3120350 44 4
3120353 44 5
3120358 |23 1-2
3120359 25 1-1
3120360 25 11
3120361 25 12-1
ST203 62" by

I
I
I
|
I
|
I
|
I
I
I
|
I
I
!
I
I
I
I
1
I
i
|
|
|
i
|
3120129 33 21 i 3120178 29 19
I
!
|
|
I
!
|
i
|
|
I
f
|
I
|
i
|
i
|
i
I

3120203 31 27-3
3120204 31 32-5

3120156 34 26 2120207 31  2T7-6
3120157 289 34 3120218 19 26

I
I
I
i
|
|
|
|
i
I
|
I
I
|
|
I
|
|
|
|
I
i
I
i
I
i
i
|
| i
3120179 28 39 I 3120258 19 gg
i
|
i
|
i
|
|
I
i
I
|
I
i
I
i
|
|
|
i
|
i
I
|
I
|
3120157 34 34 3120221 19 6 |




LN EX Page = 9

Faris FPage Ref. Weight! Parts FPage Kei. Welight! Farts Page Hef. Welght
No. No. No. (g) | Mg. ' No. 'Ne. (g} No . No. No. (g)
3120363 25 14 po3120476 27 41 3127028 22 14
3120364 25 g i 3120477 27 39 3127030 22 21
3120365 25 g | 3120478 27 38 312703z 27 1
3120368 25 G i 3120480 27 24 3127037 27 3
!
f
I

3120367 25 5 3120481 23 21 3127040 27 7
3120368 256 12-2 3120481 27 Z6 3127041 26 25
3120368 25 27 3127076 22 2-Z
31203869 37 27 | 3127100 43 23-1
3120368 38 28 i 3120483 23 27 3127110 43, 23-2
3120370 25 32 I 3120483 27 33 3127130 23 2
3120370 37 32 | 3120484 23 24 3127136 23 5
I

3120482 23 20
3120482 27 254

31203706 38 33 3120484 27 E9 3127136 24 9
3120371 25 28
3120371 37 28 I 31204886 27 32
3120371 38 30 b 3120487 40 8
3120372 25 31 | 3120488 23 18

|

I

I

I
i
i
|
|
I
[
|
;
|
I
I
3120485 27 31 | 3127136 43 30
| 3127150 43 23-3
| 3127160 43 23-4
i 3127170 24 2
3120372 37 31 3120488 23 26 i 3127174 23 5
3120372 38 32 | 3127174 24 5
3120373 25 30 | 3127174 43 26
3120373 37 30 3120491 37 19 Leaiolial ad 08
3120375 38 31 3120491 38 24 | 3127176 24 L
i 3127176 43 28
3120493 38 21 I =
|
!
f
I
i
i
|
i
E
!
i
f
|
i
I
I
|
|
|
i
!
i
I
I
f
I

|
i

3120374 25 ZB | 312049z 37 22
i

3120490 37 1B
3120490 38 23

3120374 37 Z8B
3120374 38 29
3120375 38 2 i
3120376 38 5 |
3120378 25 33 '
3120375 25 16 |
3120410 42 11 I
3120411 42 16 £
3120412 42 17 | 3120650 35 10
3120413 42 13 i 3120651 35 36
b
|
I
|
f
I

3120494 37 23
3120494 38 22

3128000 8 12
3128001 22 8BS
3128002 26 la4s
3128003 26 23%
3128004 21  8S
3128005 22 162
3128006 22 23t
3128007 27 11
3128008 26 27
3128010 21 15
3128011 23 15
3128012 24 14

3120550 35 1
3120580 44 8
3120583 44 9
3120610 31 32-9
31206110 3% 2N =8

3120414 4Z 34 3120652 35 1}
3120416 42 Z 3120653 35 12
3120417 42 3 3120654 35 7
3120418 42 3 3120655 335 20
3120418 42 T 3120656 35 23
3120420 42 36 3120657 35 1%
3120430 143 3120658 35 26
3120450 40C 3 I

3120450 43 17 | 3120660 35 27
3120451 40 21 i 3120661 35 33
I
i
I

3129000 12 10
3129001 22 7
3129002 26 7
3129003 26 20
3129004 21 7
31238005 22 195
3129006 22 22
3129007 27 13
3129009 23 12
3128010 24 12

3120659 35 15

3120451 43 15
3120453 3 8
3120454 3 1
3120455 3 9

FJLZTOU0 9 g1
3127003 g 14
3127003 21

3120456 3 4 3127003 22 3128100 8 3
3120457 3 2 3127003 286 3129101 22 1
3120460 27 20 3127006 22 3129102 26 1

3120462 27 23 3127010 26

]
;
i
i
; 3129103 26 18
3120463 27 2z 3127012 26 1
;
!
i
I

i

i 3129103 27 10
| 3129104 Z1 1
i
I
|

o T B
!
e

3120464 27 21 3127014 21
31204706 13 33 3127020 g 12-3
3120471 13 i 3127022 9 uya=2
3120475 27 34 3127025 21 14

3129105 21 13
3129106 22 13
3la2sio7 2z 20






dion-a|pasN puowelq :

10 Areiqij-ayy woi4




P

i e — e

S o i e g e N

s .

MISCELLANEOUS LOOPER THREAD TAKE-UP

Ret .

e

11
12
13
14
15
16
17
1§
13
20

L1
22
23
14
15
26
Al
28
29
30

3l
aZ
33
34
30
36
37
38
39

V)

Note

Parts
Ne
J120067
3120068
160007
3120061
3120066
120013
000651
2100161
160003
3120060

0032719
001459
3120072
006212
3120073
110041
3120074
110008
3120138
110013

3120098
110035
190005

3120071
1100112

3120075
170010
300100
000664

0066650

3120140
31201358
0093515
110002
000535
3120143
110054
000463
3120076

THRBFH LR b
Amt .
Description i Req .
Looper Thread Take-up Shaft - - - FREFHAE- - - - - - e
Belt Pulley(Front} - - - « - . . UL Ry ) s 1
Screw{M6-1x6) =+ - ~ - - - . . . S B e S A e L 7
Take-up Shaft Bushing (Right) - - VAT v = (F) - - - - - ;
Take-up Shaft Bracket - - - - - - HEMT Ty b 1
Screw(M4-0.7x8) - - « « « « . . TS S e e 7
Enock Pin - = = - - -« « < . . . . BT T S e b ISR R e P R g
Collar(l0 = 19 X %mm} - - - - - - - g S S 9
Screw(M5-0.8x5) « - - -+ - . . B A DA 4
Take—up Shaft Bushing{left) - - - WAEF v o (kL) - - - - -]
Collar{l0x 16 X bmm} - - - - - . - oy B e R T g
Screw(9/64-40%3) - - - « < « . . {1 e o R R e 9
Looper Thread Take-up(Sce the below) FTRIFH L(FEEM) -1
Serew(M5—0.8x6) - - - « - + .+ . ] S R R e 4
Take-up Eyelet Support Step - - - W ASREERMAEA F w5 - -1
Screw(M4—0.7x8) » » - - - « . . {15 e 9
otop Spring - = =+ - e .o gl N A O S 1
Screw(Md-0.7x5) -« « « « « « <. (R g e PR 1
Take-up Shaft Bracket Eyeler - - D ABY7 S o F i@ - - - -]
Screw(M4-0.7=x8) -« - - - - - - . oSS g SRR
O
Front Cover Lavch Plate - - - - - PRS- 3N |
Screw(M4-0.7x10) » » « - = - « . {8 St S iu g
Screw(M4-0.7x5) - - - - - . . . SREPHRY - - eEe o]
Take-up Shaft Cover - - - - - - - HA#H A~ - - - 0. .. .
Screw(Md-0.7x5) « - - - . . . . g1 U s e Sl
Looper Thread Take—up Eyelet Support H A fEHfti »o - - -1
Screw(M4-0.7x4) - » - « + « o . RS Biatianay
Conical Spring Washer - - « « « - MAFTwsd - o 5o ]
Washer - = - - « « « « < o o o, Twiide o 2 o 4 4. e
Thread Eyelet « - « - - « -« « - . Jhe e o b R S ]
Thread Eyeletv - - -~ -~ + « « « . . A=A RB - e e |
Thread Eyelet » - - « « « + « - . =gl s e ]
Thread Eyelet - - - - - « « « - & Joem ARl e e 9
Screw(M3-0.5Xx5) - » - » - o o . ijas A b i e 5
Washer » += & & & ¢ ¢ & o s a Ly A S e N ek T e e i
Cast-off Plate - - - - « - - . . Iy i X 4 pe e e 9
Screw(Mi-0.5x§.5) « - -« + - . P S e g 7
Laced Wire + « « « « « « o . . . S S 5

Looper Thread Take-up{for Double Chaining) T HRM@TH A CEIIL

VoL AT ANTYTH T (VCI8AP-188-Y03C) B, FARBL L A31200724 28

FHLES.
o In case of seamw style Y  type (VCIB45P-185-Y03C),

use two Looper Thread Take—up{(312007%2).



dion) sjpesN puowield :Jjo-Aleiqifey) Woi




e e o e e T EE (PG NN g

B

A T

T T T T T e W e & e g e e

O e Bl e e P = o i i i, vt o =

Lo = g

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANI SM LBEUSEUBR 4
Ref. Parts Amt
R Descripiivm T Reg
1 3100280 Handwheel « - » - - - . . . . . . D L T e R R 1
2 160005 Screw(Mb-1x8) - - - - « . . .. fte: 35 e R e i
3 L6 0007 Screw(M6—-1=6) - - - - « . . . . e S e T S 10
- 0009584 Handwhee! Mark - - - - - - - - . L S O e Ry, T
i 0093090 Ball Bearing - - - - » = « « - . b e Ry ] S, SRR e 7
B 3100128 Handwhee!l Adapter - - - - « « - - Vi S e SRR 1
§ 0095214 Timing Belt =~ rieiiaisl o aiaian A R Ana il o) ) SRR i
b 3100281 Upper Shaft Sprocket {(Upper) - - » = b= (k). - « < . . 1
3 310027503100%8% JUpper Shaft{Right) - « - + - - . TH e S e e i
10 3100283 Upper Shaft Joint - - » - « - - . ElgEEE - - - - o o ... i
l] .........................................
A e L I R s e P P e
13 JI00Z84 Upper Crankshaft - « « < « « « . M ol B B e i
14 0060057 Retaining Ring - « - « - « - » . AR - -« e i
15 0093154 Ball Bearing +« - - » = ~ - » « . R _TF Yol o o oo g
16 160004 Screw(M6-1x4.8}) - - - - - - - . (A L e L e g
17 000926 Rubber Seat » » - - - - - - - . sh i I e 1
I S i S R R e e D T R S s B e T R
1§ G095170 Connecting Kod - - - - - - - - . HHEE) o F oo 0oL 1
20 005071 Screw(l11/64-32x14) - - - » - - . IR -« o0 . B e o ]
@)
1 001174 Screw(9/b4-d0x10.3) - - - - 4 - ] B R P ¥
21 0095168 Guide Fork » + » -« « < « « . . . wWLEA - - - o]
23 004312 Screw(l/8-44x7 .9} - « « « - - < ERY - - o 2 9
24 3100285 Driving Lever - - « + « + < - « . R U - - - 2 - - - -]
25 120013 Screw(M6—1x 15} « « -« «~ « ~ « .. R « v 0w e s 0]
26 120015 Screw(MS—-0.8 <10y ~ ~ = + » + - . R e e |
21 000555 Wagher =ire lsipiiasiieiaiiniibiig PV S 2 - 1
28 3100286 Spacer = * < -+ s e .. .o pr AP0 N £ .1
29 3100287 Driving Shaft - - - - « « « « « . HABUM - - - -5 - - ]
30 3100078 Bracketisr soinnasion inainsii iVl AV E- - L 1
31 U00b00 Spring Washer - - - - « - « o . . AAY T e o e 1
31 005650 Screw(MO-0.8x14) » - - - -« . . 1 Lr R e ]
33 3120132 Needle Thread Take—up + - - - - - SHaek U AE - - - - - - s i
34 000532 Wagher v =imamieaiie s, iR s SRR L R e Z
35 110004 Screw(M3.o-U.6x8) - - - - - - - (135 b ReRE e e e 7




L N L L L L R




R

NEEDLE BAR MECHANISM

Ref. Parts
Na Na Description
1 065340 Needle Bar « » - = = - » « - .
i 004358 Screw(9/64-40xX5.6) - - - < - -«
3 3120133 Needle Bar Thread Eyelet .
4 00548 Washer = « « = ¢ « « « o + - .
5 065341 Needle Bar Bracket - - -« - « «
& (104445 Screw(11/64-40x11) - - ~ - - -
T 3120083 Needle Bar Guide(Front} . - - -
5 110035 Screw{M4-0.7x10) - - - - - - -
g 3129100 Needle Clamp{4.8-10-10-10)
== Needle (TVXEG) « = « « = « « « .
il 0900 Screw{l/§-44xZ. 43 » » » = =«
14 $128000 Stitch Plate(4.8-10-10-10}
13 0091472 Screw(9/64-40x4.8) - - - - - -
14 3120080 Stitch Plate Fixing Plate - - - -
15 300100 Conical Spring Washer - - - - -
16 170010 Screw(Ma—0.7x4) » - « « + < «
17 510036503101210 JCounterweight . Complete Set - -
18 320123100095400 JCounterweight » » » « = - « » .
18 1200150003647] Screw(M5-0.8X10){1/4-28x4 .8 ]
20 0093214 Connecting Rod Ring - - - - - -
21 31003621 3100241 JConnecting Kod, Complete Sel
) 3100290 Connecting Rod + ~ - - - = - -
23 0093212 Roller Bedaring = = = = » = »
24 3100363[06093213 JConnecting Rod Pin = - - - - -
25 000321 Oif Wick =« « « « « = « « « =
26 0093136 Slide Block s =+« « i« viaias
27 0093179 Needle Bar Guide Fila
18 110010 Screw{Md—0.7Tx16) - - = = - + -
29 260000 Screw(h/16-24 % 15 88} - - - :

TR g
Amt .

-+ T: S # Reg.
e S 1
IERY c see e ]
SHERE - - - - - - !
R AR R R e i ]
g 2 1
IEREZ s v v e e 1
SHERP D) « - - s e 1
ltliif ........... i
4£.|-_|J:’;{ ........... i
b R R P 5
ERY sn e ees e 5
T S 1
{105 AR T S g Bty %
SHER - s o i
MAFT iy - - - - - J
jh$:,f ........... i
ARG AT A (M) - 20 o]
PRI AL A b+« + = - = i
R | ot o R SR ]
Fap - 3= S008 L) B A S

(@)

- E# o o F(ME) - - 8 < 1
$Eo v F oo - é‘ AT |
==—FART YT E - 1
oy FEY - - 2. - - ]
I SO |
SEENB - - - f - - 0]
EHBRA - - - - - Bt ]
RS - oo B
| o= TR R B e e



Soo o[peaN UcoEm U6 Aieiqip ayj thu_

T

1
-
|




Ref .

=

e O - RS R R IR S Sy

[

PRESSER FOOT MECHAN |SM LR g
Parts Amt .
~ Ne Descriptlion a8 2 il

0063082 Presser Spring Regulatur - R BEFT e o 1
3200133 Wire(0.3x<45mm} » » « = - - - - - PGS 1
000445 Py e e T e LI B Sy G A L i
0063080 Presser Bar Spring(Outer) - - - - AR (K} - » - -+ - - |
0063087 Presser Bar Connecting Bracker - #xigfx - - - - - - - - . i
004440 Screw(11/64-40%x8.3) - « - - - - S o b |
0093483 Presser Bar Guide - - - - « - - - PoksEsN - - - - - L 1
004441 Screw(11/64-40x16} « ~ ~ -~ » « =+ (|50 SR R i g
0060142 Presser Bar Spring(lnmer) - - - - Ax{iM) - - - - - - - i
0093480 Presser Bar - - -« « 0. . . et e e R S L e i
00y3611 O1f Protector Ring - - - = - - - MEIY Yo e e 1
3127000 Presser Foot, C. Set(4.8-10-10-10) @ (#H) - - - - - - - - - 1
3127022 " #  {for Single Tape) (Extra) Bi(@) (548 - - -1
3127020 # # (without Groove)(Extra) Bz(8) (&2L) - - - -1
001186 Serew(9/64-40XT.8) = « +r « « 4 & RS« v s v e ool |
3127003 Presser Foot Stop Pin- - - - - - 1521 i O NP N o PP i
000327 LockiNutiiisiie Sodietiatisiiie deie Vi B ey e I
103302 Adjusting Screw(l/8-44x 11}~ - - W{EhAR Y - - - - « « .. I
0093487 Lifier Linlat e vt st | R B B, R e T 1
006038 Screw(3/16-38x2.2) - - - » - » - JEses R S
V063083 Lifter Link Lever - = - - - - - . AYYL7LA— - 0. -1
000690 Fasteper Pin - = - - - - « - . . 3 ot B s R R Bl Wi
Di63084 Lifter  Spriige e ausudam i BN vz - - - g A
00934351 Collar{8 X 16 X8mm} - - - - - - - LS Shr b SR
009604 Screw(11/64-40x5.5) « - - - - - WS s s Su .y
0093479 Lifter Shaft =« - - = = « « . . . W ray- - - - - L. le g
g e P Qe el
3100254 Intermediate Lever « + « <« ~'» & M rdr s . .. L
120017 Screw (M5-0.8X15) « - « - - - - « | S AT O el iy
goT7178 Retaining Ring =« + - « = = » + & Hleled 1A N e i
0093509 Connecting Pin - - = - » = « » . ) T e e 7
0093507 Connecting Plate - - - - - - - - b | e S i
U0Y3508 Lifter Lever(Smail} - - - - - - - im0 L S 1RO R i
009200[004591] Screw(15/64-28 X9 .5)[15/64-28 X9 . 500LRP « » - - - - . . . i
0065373 Lifter Laver @« = siicieininn i BB L A~ . 2 . 1




10

o
—
S

O]

Q@

e
@
)

Z

o
[
e
IS

e

0

o
s}
>
_
©
_

e
o

<

=
&
o
—
LE

Py



MISCELLANEQUS COVERS{1) 7Bk (1) 1

Ref. Parts Amt
Mo Ne Description - S = Req.
1 3100026 Top Cover » ¢ « = =« « o o o o . . o T s (O FL s L 1
2 110045 Screw(M4-0.7x12) - » - - - - - . (| G G A G i
3 3100027 Top Cover Gasket - - - - - - - - o i B e e i
4 0068011 Uil Sight Window - - - - = - -« FANFERRE - |
5 0020759 Top Cover Seal Plug- + « - - - - TSR R i
b 390069 Brand Name Plate(76.5} - - - - - TR B TR 1
i 3100018[ 3101464 |Head Cover - - » » = - = - - - . Ny B S e e e
§ 3100019 Head Cover Gasket - - - - - - - - oy Bl — Ry ]
g 0093864 Head Cover Seal Plug - - - - - - 17 P PR 1
10 3900712 “VC” Emblem - - « - « « « « « . . A e e A D A R e 1
i1 3100040 oide Cover Hinge - - - -« « + - - WX - o i
12 3100041 Side Cover Hinge Gasketr - - - - - BxX bVt F -
13 110048 Screw(M4—0.7x10) » « « - « - - . e s it e g
14 3100042 Side Cover Hinge Pin - - - - - - BMBEx A~ vEy - - -]
15 160000 Screw(M3-0.5x3) -~ - - -~ - . . . ERD - oo e s Ea o 1
16 3100043 Side Cover » = siviasin, L B O |
17 3100044 Side Cover Gasker - - - - - - - - W A= x o .
L& 000924 Seal Plug (Rubber} - - < - - - . £ 4 e 0 A TR PR 1
19 110010 Screw(M&-0.7x8) - - -~ - - - . jj;ﬁk_; ----------- 9
20 001123 Nasher - ket iy i e trde o 2 e d ER R
11 3120101 Cloth Plate Spacer - - - - - - - JaATS L~ ;L;ﬁ% ¥ooo o]
22 3120100 Cloth Plate - = » -~ - » « v o v JBATL—F -8 - -]
23 0034201 Cover Latch Spring - - - - - - - BR—FoF R 0 o]
24 110012 Screw(M4-0.7x5) - - - - - - . . Yl Pl el [
15 3100046 Side Cover Hook - - - « « « « <« . i B e S B S D
16 300101 Conical Spring Washer - « - - - -MAAFZT i % « -« % S
27 170002 Screw(M4-0.7x5) - - « « « « . . R o v o0 . 5 11
18 3100004 0il Reservoir- « - - - - - - - . M=y - o-- . o |
29 3100005 0il Keservoir Gasker - - +» » - . MEBrAex . -5 o0
30 0020143 Magnet =« + « = « « + + . .. o e N SN R
31 U0Z0144 Magnet Holder - - « ~ - -~ + + » v Ay P - - L i
32 110013 Screw(M4—0.7x8) - - - - - - - - T8 S s R R 7
33 0020137 Drain Hole Seal - - - - - - - - . MR A - 1
34 005075 Screw(3/8-24x8) - - - - <« . . . 11y e p SR i
35 3120000 Machine Frame Univ - - - - - - - Tl KR -« « < - - i
36 120016 Screw (M§-1.25x20) - - - -~ + . . P e TR R S 4
37 340000 Machine Frame Supporting Bar - <o FE¥xi- - « « « + « - 4
18 000726 R R R R T et Slicetl I BRI PSR e 3
39 3100016 Rear Cover @- st eisiiaiatn el oAt W bk
41 3100017 Rear Cover Gasket r - - » - - - . Ehori—sS o s 1
4] 3900638 Brand Name Plate(92) - - - » - » o R T S ]
41 390067 Brand Name Plate(106} - - - - - - o2 - D 1
43 3120430 Needle Thread Take-up Guard - - - &H@UHT—F - » - -+ - . 1
44 009734 Screw(Mo=1x10} » - - - - -« - .« . RS - s v v e e e e e i
45 3120185 Eye Guard - » « « + « = - « « . FAT— Ko e e e v i
1 001230 Screw(3/32-56x3.8) - » ~ + + . . R < v e v e e v
47 0060175 Eye Guard Holder - - - - « - - . TAH—FERAL v o 1
48 006004 Screw(11/64-40x9.7) - - - « - - IEFRY < ¢ o v v v v ]
49 000010 Conical Spring Washer - - - - - - MARFT vy s v v v v e i
50 000547 Washer - » = - « « « « « « < . . TwrSrd » v v v o n 0 oo 1
51 000334 [ SRR e e e SRR R e B VT TR R ]

he 2049401 @ Serial Number Plate - - - - « - BESL-—F s e e 1



g A

LOOPER DRIVING MECHANISM J—s 10

Ref. Parts
Na Na
1 3109300
2 110020
3 3120270
4 110035
5 000417
b 3100154
7 160007
8 3120145
g 110101
11 340008
11 J100156
12 3120042
13 3100157
14 310015%
15 110005
16 300500
17 3100155
18 160001
19 3100160
20 330002
21 J10016]
22 3100153
23 3100155
24 110019
25 300000
26 3120043
27 340001
28 100002
29 3120044
30 3100147
g 160003
32 g065385
33 3120045
34 3100140
35 005071
36 3100355
37 3100141
38 004440
35 3100142
40 000637
4] J10UI4d
41 120011
43 3100146
44 3100145
45 3100144
46 000740
47 3119200
48 110007
49 000711
50 1123e

Amt .

Description Al # Req.
Lo e e st enieiin e aute e it R M R L L T 4
Screw(M3. 5-0.6x6) - - - - - - - QR o e v e 4
Looper Holder(4.8-10-10-10j - - - A—rSm+ » - - - - - - o o |
Screw(MA—0.7X10) - « « - » - - - ] T i
Spacer(Fiber} = » - = = - - = + . P U M T e e i
Looper Bar Bushing - - - - - - - e o OISR e i
screw(M6-1x6) -+ - - - - - - - - QEARTA e wis st e i
Looper Thread Eyeiet - - - - - - JL— N - - s e e e e e |
Screw(M3-0.5X3) » - - v vk e i i
Roll Pin » « » » « v = c o v o . = Rl P o R R RN R |
Bushing Spacer -« - -« « « - « < « T ALt e s e 1
Looper Bar Guide -+ - - - = « - - N—rBH AR« - o]
Slider = = « « + « = <+« « . . g A e i |
Slider Holder - =~ = - = « + « » .« ATAIBE - - - - - - - l
Screw(M3 . 5-0.6x12) - ~ + ~ « « - JE S e e s ]
Spacer{Eiber) =i« v viiaiaie s Al (P 7 A sX) e o . i
Slider Presser » - < = < e < .. b T R 1 e A el 1
Screw(M4-0.7x4) - - - + - - . - T RO s e e 1
Thrust Washer-« - - - - -« - - - - o G S 0 R AR o i
Seal Plug (Kurk) - - » - +» - - - - 2 s (a2} - - - § s
Loopeli Bar s i e atan i be a0 o— S - e § : il
Guide Shaft Bushing- « - « « - - HAFREyF vz 2« - -]
Looper Bar Guide Shaft - - - - - HA Kagh o - - - % i
Screw(M5-0.8x35) - - - - -« - - - f ot Ao e R B
WagheT v sbie it s sl e s T lrd - - % )
Looper Kocker Ad] ustlng i’m e ;L—;xﬁ‘[ﬁ;ﬁﬁﬁ B = 1
Roll Pin = < = = - MRS e P T A P i
N g et annsiivniin it coneabiad e T LT e SRR
Looper Rocker Connecting Rod, C. Set A — 3§ e o R () - - 1
Looper Rocker Regulating Eccentric Z— "B« « - -1
Screw(My-0 . 8xp) - - = » = » - - b R B S G 1
Roller Bearing - - - - - - » - - S e Wy T i i
Looper Rocker Connecting Kod N—NFiEe » F oo« 2o s 1
Looper Connecting Rod - - - - - - A—otp e F oo« 20 0L i
Screw(11/64-32x14) - - - - - - . [ sp D S 4
0il Splasher - = = - - - - - - - . B ) P S 5 VIR S 1
Guide Fork - -~ - - » = + + + « . =gt S S e 1
Serew(11/64-46x8.3) - - - - - » QERTF va s el 7
Looper Driving Lever - - » - » - A 1~ E 1
Seal F}ug ............ gﬁ& ,,,,,,,,,,,, 1
Looper Rocker Arm- - - « < « - - A— SR UPE - - - - - i
Screw(M6—=1Xx18) = ~ = - « ~ -~ - = I S e na sty 1
Thrust Plate - - - -~ = « = - + = AGARFL—h - v oo 3
Thrust Roller Beariog - - - - - - AFGARAT UL H o o - 7
Looper Shaft « » « « « « = « - & Jo—sNilif o o« e e e i
Seal Plug+ « - = « « + + =« o o R T g
Needle Guard(Front} - = =« = « « = oy e LU (1) B R ]
Screw(MZ.5-0.45%6) - - - « - - - T SRR R b s D ]
Gurde Pl < riedinechadlisidalvi il s i g S e G i
Washer =+ = = - = » v o v o0 v 7 S S R S G S 9



11




FEED DRIVING CONTROL MECHANISM

Ref .
Na

)

=L DO e SFY LI e LAl

Parts

160007
0032799
160002
3100216
3100192
3100190
3100189
006212
3100191

3100193
3100194
3100195
3100136

300006

110008
3100197

120009
3100199
3100202

JL00200

340003
3100103
3100104
0033303
3100201
3100211
3100203
3100208

001107

JI00L05
3100204
3100207

160001L150001 ]

3100206

1300110130002

31002335
3100210
310020%

130004

00505
4020300
000665
000600
005043
130004
100005
000010

3100220@

X ') SRR i 11

Amt .

Description & & Reg.
Feed Lift Lever - - - -0 <09 . =Y - TFigbs- - - - - - - - 1
Screw(M6-1x6) - - - - - < - . . I et e R e 5
Connecting Rod Pig - - -~ » - - . el S8 T 1
Screw(M4-0.7=x2) - - - - « - - . FT I I S S 4
Feed Lift Connecting Ked - - - - ZHZYV EFo o k- - -~ + + . 1
Retaining Ring = = - - - -« . AR - e e e Vi
Roller Bearing - - - - - « « « . ool g PO | IR, R 7
Differential Feed Eccentric - B R e 1
Screw(Mo-0.8%6) - - -« - - .. o itk B e h s pRa s i
Differential Feed Connecting Rod iz o v K - - - « « « < & i
Lopnecting Rod Pin - - - « - 4 R o S e R e R 9
Lever Link(Long) - - < « « « +. BlEY LoA— g 2 () - - -1
Lever Link(Short} « « - « - - - - B LA—Y 2 - - -
Lever Link Pin - = s»s s o . . BIEY L S— Py - - ]
Washer - - s iisieiiels aial s Y 1
Screw(Mad-{.7xX8) » » » o« v o o T O L SE R e R e e g
Differential Feed Shaft Lever - - B V@Rt X— - » - - - - . i
Screw(M4-0.7x12) = » « -+ « - - 1A SR e i
Control Bracket - - - - - - - - - B VMBS 7o b - - - -1
Connecting Rod Guide - - - - - - AiE) ey RH AR - & i

(S)

Contro!l Bracket Spring - - - - - PA A0 et S R
P i et b R R IR g e Rt g e Rt iy
Control Lever Shaft Bushing - - - MA@ S—@h7 v o 2 £ - - -]
O-ring(P16) - « « « « « « « <« « . 1) IR, SRR & ey
Ol Seali s ianmianisi st o F AN =g B
Control Lever Shaft - - - - - - - HIEY MEL oS- £ - -]
Control Link Pin - - - - - - - - HIEUTWEESHY - F L e i
Control Link =+ - « « « « « & « . T -1 A A |
ControliNut = ioe iieiviabanianivi AV ME Ty b - v
Roll Pinp - - « « « « « = « = « & i e SR R 1
O—ringi{PI12} - -~ « « « + « « & o . 0 ) I e dy et s 1
Adjusting Screw=- » » » - - e S FRERART e e e |
Adjusting Stop Pin - - - - - - -« br A SO e o bR e 1
Screw(M4=0.7xX4)[M4-0.7X4d] <« = « bl « « = = » v v v . . 1
Adjusting Knob - » - « « - - - . PMET X - e e e e e e i
Screw(M3—0.5X4)[M3-0G.5x4]- - - ERT - » - =+« - ... i
Differential Feed Control Lever, C. Set ﬁ']‘ﬁ_%)ﬁﬁ’ﬁpﬂ—{;ﬁ} i
Differential Feed Control Lever - BiEY fAEHL- S— - - - - 1
Differential Feed Graduations - - BV EHEEHR - - - - + » - - ]
Screw(M4—0.7x11) - « - « « « - - 1 o A i
BPACEL. * + = s e e e e e e v
Control Lever Stop - - - - - - - I pr R T AT A S S |
Washer - » » » =+ + v o0 o o s drde o aiais aia aie e i
Spring Washer » - » - - » - - - . ATV H T im0 ]
Screw(MS-0.8x&) - - - « « « - « ¥, s R ]
Screw(Mb=1XT7.5, ME.5-0.5X3) « < IEFRIF - + « = v v v v v .. !
Nut eoiiat i s S R e e 1
Conical Spring Washer - - - - - - MAAFT i s v oot ]
Feed Lift Connecting Ked, C. Set 2%V EFoy FGH) - - - - - 1



12

From the library of: Diamond -Needle Corp




NEEDLE GUARD (REAR) & FEED DRIVING MECHANISM

Ref .

5

:mm-rm-;ﬂﬁu‘rt&m‘

—

12
13
14
13
16
17
18
15

20

1
A
23
14
25
26
27
18

Parts
N Description B g
3100246 Needle Guard(Rear) Lever - #H=Ar(E) . - - - -
110022 Screw(M3—0_5x10) » » » = - - - - | p- St el i
3120085 Needle Guard(Rear) Holder - = - -#HZr(@ig - -+ - -
3129200 Needle Guard(Rear){4.8-10-10-10) #=4 (&) - - - - - -
3120052 Feed Bar Guide(Right) - « - - - - BVEHAFRGE - - -
110035 Screw(M4—0.7x10) » = = = - « - - EFLA s = om e e
3120051 Feed Lift Block(Rear) » » » - = - m(E) « - ooe e o
312{"}49 FE'Eid Eal' ............ Iﬁy-—% --------
3120054 Feed Bar Driving Connection - - - EVERMME- - -« « -
3129000 Feed Dog{4.8-10-10-10) - - - « - i S SO R L e
110004 Screw(Md-G.Tx8) - = » =~ = = - = b ek kP S R R R
3120053 Feed Bar Guide{Left} - - - - - - =VETA L) - - -
120018 Screw(M4-0.7x10) - - - = - - - - RV e
3100213 Feed Bar Driving Connection - » » XY Y &7 - - « « - -
3100215 Oscillation Adjusting Eccentric - 32U iR~ - - -
110021 Screw(M5—0.8X18) « « » - - » - - H o SR e PN
000199 C, B e S Ll S R T R T e e R
100214 Driving Connection Pig - » - - - EZEY Yy 2 - -
160006 Screw(M3=0.5>x4) - = v or s s s 1] s B S
3120040 Feed Dog Driving Shaft - - - - - U gidesh - - - - - - %
O
000750 SEals Plag =it an il st diaii U R 2
3120050 Feed Lift Biock(Front) - - - - - e (El) o« - - - - - 2
3120041 Feed Lift Shaft - - - - - - = - - ‘XY LT - - - -
000397 DLW Ek e R e R T P T e
000401(310029]) 01} Wick{ZT0mm} - - - = - - - - ° P
3100219 Collar(11x 18X Lllmmj - - - - - ° AT - &
160004 Screw(M6-1<4.8) « - - - - - - - B SN it e 3
330015 YT RER AT R m e e e - MO e e -

MBS (R RUEY B

From

12
Amt .

& - -




13

P et | Eeat e e Rty PR L

il A R g g,y gt g g
R T

e = R T e T T P



KNIFE DRIVING MECHANI SM 2 AR 13

Ref.
No

L 0 wed O ETY i DAl el e

-

34
35

Parts
140018
3120015
110016
3120012
3120016
3120013
006212
3120010
120013

Oldbal
3200086
160006
0094577
3120020
120001
3110031
3120011
3120017
110009

JLLU10Y
150005
3120021
100003
00028
3100309
3120019
310015
000755
0063138

3120018
300000
3120470
110001

Amt .

Description T - Reg.
Upper Knife Holder - - - - - - - A SRR S 1
Screw(Mo—0.8x14) - - + - - - - - FEE o S e e R 1
Upper Knife - » = - - - - - - . . 1 h S G R R e 1
dcrew(M4-0.7=16) - - - - « « « . ] o R AT R s 9
Lower Knife Holder - - - - - - - FeabistiE il |
Lower Knife - - » « - - - « + . . o A SR e |
Lower Knife Holder Bushing - - - FARAEFE I v ira « « =« « .« i
Screw(M5-0.8x6) -~ » = = - - . . T S e e N 1
Lower Enife Holder Bracket - - - FARETI T o b v~ v s 1
Screw{M6=1x15} - - » » - - - . . e SR R 3
1 Y] A o ) AU TRt i B e e S e A e i
Collar(8x13X6mm) + + = » » - - ey A e A 9
Screw(M3-0.5x3) - - - - - . - . [ 4
Upper Knife Spring - - - - - - - EAZAF o oo o0 L 1
Upper Knife Adjusting Lever - - - EX AfF@ILA— - - - - - -]
Screw{M4-0.7x14) - - - - - - - - IS s s L g
Upper Enife Shaft Bushing - - » - EAZ@T w o - - - - - - !
Upper Knife Shaft - » » » « - - - EAAE- - - - - - - - 1
Lower Knife Holder Locking Plate FARABEIVIEA - -~ - - - - 1
Screw(M4-0.7x8) - - - - - - - . ERD e e s .- -5

(@)

Front Cover Latch Plate - - SAAGHENE - - - - b i
Screw{M4-0.7x35) G R e L R
Link Cover Unmit - - » - » + » - . Do hoi—{§8) - - 8 i
T e AR e P S R e s e r%’ i
Washer -« - = « = « « « « o o . oy Soidp aiivie i ° i
Adjusting Lever Pin- - - - - - - MmEnL A= - - - £ o |
Upper Knife Driving Link - kEARY e ]
0il Wick = « =« « « « = =+« o A e £
01l Wick Pig - » » « ¢ v o o o MEEAEY « <« 50009
Upper Enife Driving Linpk Pin - - EAZR VY #E- - ~ - - & 1
Upper Knife Driving Lever - - - - E A R L oS- i
Washe T et s i i Y TFowrlide o & v v o o 00 o ]
Upper Knife Holder Cover - - - - EAZ S A— - - - - - . ]
Screw M4-0.7Xx5.4) - - -+~ - - f1a0 S e P i

110066[110005] Screw(M4—0.7XT)[ME-U.7TX8]- - - R« - - <« o o0 0L 1



14

From thelibrary of. Diamond Needle Corp

TRt




---

MISCELLANEDUS SUCTIDN PIPE

Ref .

ek

1
13

Parts

e e ——

3120031
31200312
003736
3120030
120004
120008
3120033
0012480
0013648
006921

UTTRRIFA
1098012
350006

oA EEAR 14
Amt .
Description i E Req .
Suction Pipe(Upperj - - - - - - - BGARE (E) « « - v oov 0 1
Suction Pipe(Lower) - « - « - - - BiAB (F) - « + v v v v vt 1
Screw(Ma-—0.TX6) « « « « « « « « ESRE AR i
suction Pipe Bracketr - - » = » - WiAE T S hoeo-v oo 1
Sg[gg(“.ﬂ,—ﬂtf}{g} ........ Jh;ir\-:} g g g e 1
Screw(M4-0.7x5) - » - - - - . . ERY < 000 i
Suction Pipe(Right) - - - - - - - AR ()« « « v e e i
Dust Hose (1500mm) » - - - - + - - Y g i G e i
Hose Band = = » = - « < « « + 4 & F R LT sy
Wood Screw(od4.8x285) - « - « « - ARG - s e s 4
Vionyl Tube(6<x4dmmj - - - - - - . 2 S b g D
Hand Valve - - = +« « v« + - . . . N R T o e e 1
Wood Screw( @3 53x32p - - - - - - i h e .7

From the library of: Diamond Needle Corp







dio9 e|psaN puowiel o AJeiqi| ay) wol4




i
e T e e
e

e LT TR

LE

Ref.
Na

1
Z
3
-
§
&
1
8

3
10

11
12
13
14
15
16
17
18
19
20

21
2i
23
24
23
26
21
28
25
30

31
32
33
34
33
3t
37
38
33
41

4]
42
43
44
45
46
47
4§
49
al

LUBRICATING MECHANISM £mem fi5
Parts Ami
M Description it ] Reg.

0065453 Ouii Receiver e il o o S TR e 1
110012 Screw(Md-0.7«5) - - - « « « . . 1S ol S &
000234 Nat = =« ¢ 2 v o ool oLl T R B i
310026 011 Wick = - < 4 <iaieiinaainn M-S bom) - - < - - - i
3100350 Needle Bar Conuecting Bod Oil Pipe mww FEMSIF - - - - - 1
160001 Screw(Md-0.7x4) « « - « - . . .  EE SO R e 3
310027 OiliWiek i s MW (45530mm) - - - - - - - 1
0020551 DEE g PR ) e (D) [ At 1
3100346 Oil Wick Holder - - - - « - « . . oy PSR ED - - - - - i
004353 Screw(9/64-40x7) - -« « - . .. f1 e S i ol U et e i
3100060 Uil Filter Cap =« » = « « « « - AANT g ndxx o7« - |
1100450110031} Screw(M4—0. TX12)[M4=0. T 123 ~ IR « « « = o o o o 2 Lo 3
3100061 O—ring(P42} - - » = « <« « « . . . QB A g S P 1
3100345 P8 Bl WIS R e e - o | Uy 5 W0 O Mt R 1
3100329 01l Filter Connector - + « - - - FANT A FHEF - - - - - i
3200237 Pell.E erleinsimabdet s i it b rd S R SR 1
3200236 Suction Pipe - » » » - o« o o . LSRG o AR 1
0093617 Juction Pipe Bushing - - - - - - WA i P F vz o o o - 1
3200238 01l Tube{3x5x440mm} « « - » - - . i £ U0 e i S P e T I
0065452 Draining Pipe - =« « « = - = - + . RS- - - . St
3100353 Uil Sight Top Nozzle - - - - - - 5 v SRR i O lviaag
3100357 0il Tube(Long), Complete Set - - &M A4 7(4E) (#) +5 - - -1
0031831 0il Tube Clamp - = - = - - - « . BRERE . ¢ s o . Y
3100335 0il Tube{4x6x290mm} - - « - - - FAANALT - - - Be L]
0090330 Non—Return Valve Unit - - - - - - Wk (RE) - - - - - Be v o]
3100336 0il Tube(4x6X75mm) - - » - - - AANASRALT - - 2 2]
0037668 0il Tube Joint, Two Way - - - - - MOEREE - - - - . 5o s
3100332 0il Tube{(4x6Xx3Tmm) - - - - - si oS e i e
0037665 0il Tube Joint, One Way - - - - - BFO%gkE- - - - . S
31003412 Lower Shaft Oiling Outlet - - TEhaME - - - - - SR |
3100358 Oil Tube{Middle), Complete Set - #4147 (P)d) - - - + - I
3100331 Oif Tube(4x6x3lam) - - - » - - BT o oy e R g
3100343 Lower Shaft Oiling Shower - - - - FTé#§jE®Hm + 7 - - - - - . . 1
3100334 Oil Tube(4x6x110mm) - « « « - . " il £ Ve e R e Eo s ki i
110009 Screw(M4-0.7x8) « « - ~ - + . . | - S O AP G i
004124 Fitting Stud(Short} - - » - - - - EREFEARA RE) - - - s e 3
000567 SER LR e e e ST S T B e SRR ST ST 10
004126 Fitting Stud(Long) - - - - « « - EHMFERAL LR - - - - - 1
3100356 Uil Tube(Short), Complete Set - - &M N1 7)) B1) - < « - -« 1
3100328 0il Pump, Complete Set - - - - - e pa Y IR el 1
go30711 Otl Pump Driving Worm Gear Ja—BFT « - - L I
120013 Screw(MG=1x15) - - « « = « -« -« . ] L e e g
0090918§ Suction Pipe =« - « = = = « - . . W B r s S e L S 1
000419 MUt « e e e wiia e e e A ENIEAT b oo e e |
3100349 01l Nozzle for Worm Gear - - - -#EMWAASF - - - - - = o .. i
3100344 Dustiproof Plate = » » « » « « « . REBEMR - » » v o o o ea oL 1
3100330 Uili:Tubengbay sioni-to it b, S Ry i ey i
Q0Z1010 Oil Sight Gauge - - - - - = - - - SRl AR E Sy i
0063217 Oil Filter Screes Clamp » - - - - BB#HAC - - - - - . . . . 1
a3t O1f Filter Screem- - - = = » .+ B - - o e 1

ol



S e e e e L L L i,

PULLER MECHANISM (1}

16



PULLER MECHANISM EXCLUSIVE PARTS(1} To—-BRERASELE (1) 16
Ref. Parts Amt .
No. Na Description oo Reg.
1 4100625 Upper Feed Roller Shaft Bracket - te—-—SWM7Sy o k- - - <]
Z 120019 Screw{M6—1x<18) » - » - . . . . . L e 4
3 000779 Knock Pim- « « » » » - . . . .. S TFEL s e 7
4 3100006 deal Plug - - » - » - . o o o L. ARER © ¢ r s s e e L 1
5 3100607 Roller Shaft Bushing(Right) - - - Fo— a7 Yailhkp- - -1
& 3100604 Upper Feed Roller Shaft Lever - - e S@Eps- - - - - - - . 1
T 160007 Screw(M6—1x6) « - - - - . . .. IERY = o v o 0oL i
i 065398 Collar(14x 22 10mm) - « - - - - BTF— - e i
g 009604 Screw(11/64-40>5.5) - - - - . . o S P )
i1l 3100626 Roller Shaft Bushing(Left) Ev—S@7 v o 2 {KE) - 1]
11 D65395 Uil Seal - - -« « -~ oo oL . i G| PR P -
12 3100605 Upper Feed Rolier Shaft - - - « - Ete—S@- - - - . . L. I
13 3100633 Upper Feed Roller Lever Kod, C. Setbo—S5 15— v Mg -1
14 0065400 Upper Feed Roller Lever Rod- - - Fu—S L —gw k. . . .|
15 001174 Screw(9/64-40x10.3) - - - « . . 1P (P S 7
16 0060104 Ball Stud « » = » « - « « . . .. o —F Lot o oy KR -
17 000306 i) St e A e s o W e e 2
1§ 1065401 Upper Feed Roller Lever Pin- - - Fo—S L Ao o o o . . ]
19 0065402 Upper Feed Roller Lever Rod Sleeve LoS—ow K2 J—F e o]
20 000613 Washer - - -« -« = © . .oLL L 24ty AREHL L Seivimie ]
Do RO G R i s T R e R e e e L]
23 Ji32yel Upper Feed Koller Driving Rod Pinto—F oy pro -5 - ]
25 160001 Screw(Md-0.7x4) - + « + - . .. e A - -1
24 3100602 Upper Feed Roller Driving Rod- - Fe—S o - - oL |
25 3100197 Retaining Ring - + - + « « « . . Abw TNy - o5 0L L]
26 3100623 Roller Bearing - - - - - « .+ . . =—FA_FT Yoy -= . . .
21 3100603 Upper Feed Roller Kegulator, C. Set Leo—SHissdEr - - -1
28 3100601 Upper Feed Roller Eccentric- - » Fo—Sxx+y . .2 . . .
24 3100600 Upper Feed Roller Regulator - » - Fo—S@@amee. . . . . . . !
30 160003 Screw{Mb—0.83%5) -+ « « « . . .. HERY < e L i
31 150007 Adjusting Screw(M5-0.8x6) - - - §@RY - - - - - - . ... ]
32 120008 Screw(M4—0.7x8) - - - « . . . . JER LA i I
33 3000459 SPACET - r st s w4 L. Arse—th v s s 1
34 3100636 Upper Feed Roller Shaft Brackei, C. Set Lo—FW7/5hob(@) - - - -1
15 3100608 Upper Feed Roller Lever - = « « « Le—FLod— . s 1
36 120012 Screw{M6-1<20} - - - - - - . . . f 1 A ]
g S et e s it S e s it sl e SR
38 310063 % D1l Wick - ~ = v« o ou ol L A I




. J e, e e L e T e L L e e S D P L T i s
5 = s - R 2 e e e Bl g
o = - A TR = .- n s & £ & e Tl Rty At P e o =T il -
ey T B g o = 4T o St oy e I M #et == =i

....\x&_oo,w,__owmz puowelq :jo Alelgi} ay) woid

PULLER MECHANISM(2)

B



PULLER MECHANISM EXCLUSIVE PARIS{Z) 75— B Hal & (1) 17

Ref.

32
33
34
35

Parts Amt |
~ Nao Descripiion oh e Reg.
3100611 Upper Feed Roller Yoke - - - - - Ee—Sg—% . . . .. . 1
e e e e e s L TR e R et R
120012 Screw(M6-1x20) - » ~ - - » >+ - (RS esbaaa ey l
3100612 Upper Feed Roller Yoke Guide - - Ev—F3—ZHAF - - - -]
1100085 Screw(M4-0.7x8) - - - - - - - - EARD « = e e 7
3100613 Upper Feed Roller Yoke Pin - - - Ev—S3—2E% - - - - - 1
16000TL003662] Screw(M6-1X6)[Mo-1x6]- - - - - ERY v s e e e e e |
320013300090620 \Wire(0.9x45mm) » » » » - - - - - ¥ - St R G G i
006270 Screw(9/64-40x0.5) - - - - - - - ] i
160001 Screw(M4-0.7x4) - - - - - - - . JESREF e 7
L1011 Screw{MO-0.8 x10) - ~ - =+ o o 5 S R i T j
0060056 Retaining Ring - - - - - - - - - b S ] B A I
3100617 Clutch Driving Shaft -~ - - - - - Zir ik o | I I
3100616 Clutch Driving Shaft Bushing{leit) #Z oF@g7 v - = {F}) - -1
0065414 Clutch Driving Shaft Bushing(Right) 2 7 v Fi7 v a2 () - - |
0065421 Clutch Tension Sleeve - - + « - - TOuFFTririarA)—7 -1
000145 Adjustang Nobos: «iisiiviieieiwie oo 12 T YA G i
1065420 Clutch Tension Spring - - - - - : PIwFTrirasaii . - -]
3100628 Clutch, Complete Set - - - - - - ot o Gpl): s e |
3100615 Clutch Driving Lever - - - « - - 2ZwFR(E) - - il 1
O
0095061 Cluteh = v+ = o @ e L. ST e R 6 Tty
3201277[301002Z JClutch Spring - - - = - « - = - - TG yFAR - - - = 12
0095066 Clutch Spring Seat - - - - - = - TGy FARE - - S - - -
0065417 Clutch Rolier - - = v wiieiie i, BT uFa—F .« - - - 6
3100618 Clutch Spacer - - » » + « « . w 2T oF AR~ - 5. . L]
160005 Screw(M-1x8) - - - - - - . - . IR e o o 0w R |
0065415 Clutehifleeye: s=ite vt e sl YTy FRI—F -« 5. - - -]
0065418 Clutch Check Plate < -+ -« e 27 FWE) - - £ - - -1
007621 Screw(9/64-40x8.5) - - -~ - -« GEARSE S s A )
3120248 Upper Feed Roller (20 teeth} (N type) be—={20/L) - - - - - - 1
3120250 " 130 teeth) (Y type) {301}y « = = < . s 1
3120252 # (26 teeth) (Extra)  »  (26i) - - - - - - 1
3120243 Lower Feed Roller{l3 veeth) (W type) Fe—=(131u) - - - - - - \
3120251 " (19 teeth) (Y type) »  {I9lt) - « - - - - 1
3120253 # (16 teeth) (Extra) i GLO LR e sl |
3120084 Lower Feed Koller Support+ - - - Feo—S4F—F - - - - - - |
120010 Screw{(M6-1x10) » - - - + - - - . |k S e s PR e U A
000779 Knock Pins =« - - = - - - - . . e P e R i
3100622 Lower Feed Kolier Shait - - - - - T A A e 1
150001 screwiMd=0.7x4) + < o« e P T2 e e L S S g 7}

36



18

PULLER MECHANISM(3}

. - " Y - - . e -
L A e el o Rt

AT g TE o s T i P A ST

o s . - il . -
e e e R e e e R
e e D s PO o Foen L A L e CL T

R L ] -
e P A e AT L R

e ——_ L e e

_. ww\.\ - ..J._ﬂ., .il.:,: L.m_ : v

Y Uag iy : ,.

dio) aip wz_w_coc@n_ dprRje e
w0

=

. e e e A L Pl PR S A



3
&
g PULLER MECHANISM EXCLUSIVE PARTS (3} ?*ﬁ—ﬁﬂﬁﬁiﬁﬂﬂg (3} 18
: Ref. Parts Amt |
No Na Description & Reg.
i 1 06538] Upper Feed Roller Lifter(RKight) - ce—SEXYE - e 1
{ 004440 Screw(11/64-40x8.3) - + « « . . ERR SR L i
g 3 000538 Washer - ~ - - « . o o 0oL L Fi e ¢ R L D 3
§ 4 000334 Nt s e i ion e iR el i T ] L A E A i )
F 5 0034979 Flexible Wire Clamp Bushing -+ - - DAY UEAT vira - o 00 03
| 6 006075 Screw(11/64-40X6) - + = « + . . HESRSAIR AR i et 7
E- T 0067126 Lifter Connecting Plate » - - « - e S@rmER - - - - i
F i 0065374 Upper Feed Roller Lifter {Left; - bo—@B5(FE) - - -« .. ]
§; 4 0065375 Upper Feed Roller Lifter Pin - ko —SEEEL .. L L
F- 10 0095027 Retaining Ring + - - « - . . . . AbosFVod o 0L Z
E‘ 11 D0bo376 Lifter Connecting Plate - - - - - to—SEy o o 0oL L 1
E 12 006038 Screw(3/16-32x2.2) « « - . . . . 1I:J1’<:‘F ----------- 2
F 13 0065407 Koller Press Bar Bracket - - - - Foe—-SHIEmx - - ... ]
14 005650 Screw(M5—0.8x14) - » - . . o B 1
; 15 065402 Lifting Lever Sleeve - - - - . . Fo—Soi—z2y—». .
16 006411 Screw(11/64-40%5.5) - - - . . . Ry s -ocw L 1
17 000340 NGE skt siee s S IR e L =iy L N Y i
18 009931 Stop Screw(11/64-40x26) - « . . % b X - L, I
15 3100614 Roller Press Sprimg- » - - « « . e —SHz Az . . . .. .
Al 31006106 Upper Feed Roller Bracket - - - - Eo—S5o54. f-% AN |
A 009753 screw(M6—1x35) » - - . < . o L. e S e 4 . g
29 000779 Knock Pinre s caiianiindnet Lalag i JoBEL . LB -7
23 0065405 Roller Press Bar Bushing (Upper) - j:n-—yﬁ&%f;?;(_t} - 1
B4 160007 Screw(M6=1>x6) « « « « « o 4 . . ERY - s s ]
25 3100604 Roller Press Bar Bushing(Lower) - ta—SHrgks ,-r:o_?_l (F)y -1
26 0065404 Upper Feed Roller Press Bar - - ~_4:t::~—-;rﬁ:r,¢- e s
27 0034117 Retaining Ring - + « + « « . . . P ) B G S |
28 000690 SEOPIRIRY e vt L T AbvrFE R L]
29 000613 Waghe rtie elarpnin i Dt g g TR AL SRSV et S i
30 YRR Upper Feed Koller Lifting Lever - FRBS oo Ll 1
31 000487 Corrugated Washer - - - - - '« ., il AL i R R e e i
32 170008 Screw(M6-1x9) - - - . Lo | A R G p et 1

33 3100637 Upper Feed Roller Bracker, C. 3et 8 = = ey di7 A B 0] S T AN




D e

Ery

2

R D
~dlon) glouwel(q :jo-Arelqlj ayj-wol
i o m

. @




Ref.

3

:-tﬂﬁﬂﬂmmﬁmmh-l‘

[

MISCELLANEOUS FOLDER EHEEE 19
Parts At
_ Na Description 2 % Req.

3120112 Fabric Guide(Right) (Rear} - - - - A K (H) (%) - - - - < - 1
110009 Screw(M4-0.7x8)} - - » = - = - . e g R R 7
000534 Washer - = = = - = - - « + . . . O i QR G R 4
3120111 Elastic Tape Guide Bracket (Right)EHEH - - « = < <+ - . 1
110035 Screw(M4-0.7x10) - - - = « « « . 3] o S A B G 6
3120221 Fabric Guide (Right) Unit e DT S ST e i
001123 Washer = - « « « « « « o o . . . L ST P g
000644 spring Washer « « « « « « « « & AT N AT wirx vov 2
3120224 Elastic Tape Guide{Rear) TdhH A4 F{EE)(dET LML)
120031 Screw(Md=0.7x20) « « « = - = -« - e A A 9
bouas0s SPAGEL; 1 heraiia s ettt Uil s e e G R 4
3120105 Cylinder Holder - « « « ~ « ~ « - TF Y A HRAtiR - - -« s i
110011 screw(MS5-0.8X10) - - - - - - - - S e 9
V094664 Collar(6.1x12X8umj - - - - - - S S e L S 1
009604 Screw(11/64-40x5.5) - - - - - . AR s e T i
000588 ant i—Shock Kubber - - - - - - - . BT s |
S100115L0067031 ICyl inder Guide Bar Bushing o 112 S A A B 7
3120113 Cylinder Guide Bar +» » » » « - - P FH R - . o0 o i
0000035 Mut = = = s v i i L S B el R e 9
000426 Kasher - ~ =~ = = » « » - - . . . 7 A P VS T
O
3120460 Elastic Tape Guide Bracketi{Lower}iEHMu(F} - -~ - + - - - 1
3120259 Elastic Tape Guide Bracket (Middle) EHRE(R) - - - -5 - - -1
3120261 Bracket (Middle) Fixing Plate - - & (PIMHTE - - 2 1
3120258 Elastic Tape Guide Bracket (Upper);EEa(Lt) - - + - - o - 1
3101226 SOECEL ! » Teiie wia e aiaical et i Almmtf e 0L o - 1
3120218 Elastic Tape Holder - - - - - - - LT — ?’%?‘t%#:-_gluﬁ il
3120223 Elastic Tape Guide(Left) T Oy 10 4y o o B R Ry
3120262 Elastic Tape Guide Bracket Cover EHEH A— - - - - B
130015 Screw(Md—0.7x8.5) =« « » « « « - RS« v 4w et
130023 Screw(M3—0.5x5) - « - - - « . - {1 S R A
3140106 Elastic Tape Guide Bracket{Lower) Cover EBRESIFIHA— - -]
3120109 Fabric Guide{Left} - - - = = « - 7 iy r B A S8 SR ST IR g R, !
110001 Screw(M4—0.7x5.4) - - - - - - - 1S Sod e 2
034201 @ Cover Latch Spring - - - - - - - FrsA—T o SR e 1
110012 @ Screw(M4-0.7x5) -« - - - - « « - 1 i SR SR T RS R 1




o
o

RLaA

-
Sy

S L
H RN
et e T e LA

L AR P e

e e L R R R LA

Ll S, Sl N, e L B, . ML TR e

"

Ll Al 7 e Sl L i ekl 1, i

EXTRA PARTS

23




MISCELLANEDUS COVERS({2)

Ref.

=

[ B o SIS Y MR R L

st

1
L3
14
13
16
17
18
13
20

i1
2z
23
24
15
16
27
18
29
3l

3l
32
33
34

VEE)
Note

Parts

Ne
3120091
120027
3120103
3100021
130015
V065275
0093864
3100006
3100070
110079

120075

000651340023

130005
3110203
110026
3120097
3120096
110021
312009%
170001

SU0LUL
160001
180005
pooo2z2
110041
v034201
110045
3120092
3120035
13000%

4103403
000726
330600
110013

RARETHECORABEA Yy — Vs MEEEs) 2Bac g Fav.
: Order for Model! Plate must be dccompanied by model designation(including

A rA—Bfk (L) 2
Amt .
Description g # Reg
Cloth Plate(Large) - - - - - « - Ju AT = K {g) - - in
Serew(MA-0.7x25) - « - <+« . U o e B R 3
Slide Cover - = =0e siaainin o) I - S CEEEC i
Crank Chamber Cover Gasket Sy i 11y | AT A GV SRCAPT PR i
Screw(M4-0.7x8.5) - - - - - . . SR st g e g
Seal Plug « « o = = sin vn o Ehda o S T i
Seal Plug - « = =« = «~ = vvi. Rl e L R 5
Seal Plug = = = = = » = o ou. e o R R R |
Needle Bar Guard SHEEY - koo s 1
Screw(Md—0.7Tx8) + « « + « « & B e e g
Stitch Plate Support - - » - - «; AU oo o« < 0 e 1
Enock Pin = » » « & = = » » . . . VA3 B o B S G 7
Screw(M4-0.7x5) - - - « « « . . kA ST 1
Rubber Cushion - - - - - + . « . I e Py 3
Screw(M3—-0.5x5.5) « ~ + « « « 1 s e e R QL g
Front Cover Hinge Holder -BiBAx B S— kv UERSE - -
Front Cover Hinge - - » - +» = - - BB - e v v
Screw(MH—0.8%18) » - » » « + + . 3 B T LR N S g
Front Cover Support - » - = - - - i btk - - - - 1
Screw(MS-0.8x8) - - - - - . . - RS - § .-
Conical Spring Washer « « « <« « - MAFET i § .9
Screw(Md-0.7x4) - « - - - -+ . 1o TP = i
Screw(M5-0.8x8) - - - - - - . . IR+ < - e S
L R P B> Al U 9 Wi
Stop Screw(M4—0.7x8§} « - « « - - AbyFRY - -
Cover Latch Spring - - - - -« - - HIR—F5 yF g -5 4
Screw (M4-0.7x12) = - - -+ - - - IR e 2 .1
Front Cover « « « « « + ~ « » . . ATBE S 5 5 - 1
Front Cover {Upper} - - - - - - - BB B S— k) s
Screw{(M3-0.5x6) - » ~ » « + . . B2 E e S 4
Model Plate(See the below) - - - BAXIR(TFsCE®) - - - - + - i
PiVe L e ety SRk R AR « v e L 3
Threading Chart - - - - « - - - - B0 i ) e G e i
Screw(M4-0.7x8} - - - - - - - - {V TS B i s R I

symbols of gauge and devices).




e ——

Ref .

MISCELLANEOUS TENSION ROLLER n—SBEFE Z0
Parts Amt
 No Description R - Req.

3100767 Kear Tension Rolier, C. Set{Z) - {&sEY o—7 (FHZ} - - - - - 1
3100768 Rear Tension Roller, €. Set(l} -#&EYw—ZFGHL) - - - - -1
3100765 Rear Tension Koller - - - - - - . ARG —F « « « « « o« o« 1
3100770 Tension Koller Ball Bearing « « « R—-_F Y« o« o« o 4
009220 Screw(11/64-40x8) « » « « « « - | 3
0063465 Tension Koller Shaft - - = =« » - T g Tl 7
000145 Nl bt st R P sl HE S G 4
0064173 Tension Roiler Slider - - - - - - B 1 68 T e T )
006475 Screw(M8-1.25=x16) - - - - - - - o R O )
006662 Guide Screw(15/64-28x11}- - - - HAFFRF - - = = - - - - 1
2300101 Tension Koller Holder - - i 4 P A PP P ]
009955 Serew(M8—1 25X 80) aile i e | SRR R T I e e i
000666 Wishe s So i g R S e o iy o R 4
0031014 Slider Stop < = = = 3 » s« s ia s AT AFT AP w0 i
0031015 Slider Stop Hapdie - « - - - - - AT AZ Ay T B r -
009853 Screw(11/64-40X%6.5) = - - -« - QAR L7 e e e i
2110130 Lower Tension Roller, €. Setil) - FaRU e—Z (@2} - - - - - 1
3120240 Lower Tension Roller, €. Set{(l) - FaEU = —= (41} - - - - - 1
3120241 Lower Tension Roller - - = - - - FaEUO-—F « « « « « « « = 1
065258 Lower Roller Holder - - - » - « - Fe—S&F+ «+ <2 « . -]
(&)

000428 Nasher = » = = = = = » « « = « - SR SO g i
006920 Wood Screw(o5.8x32) - - - - - - AR E - 3
3120114 Front Tension Roller, U. Set -HEY o —Z (@) -2 - - - -]
0065253 Front Reller(long) - - - - - - - gie—2(& - - -2 - - -]
(067140 1 #  {Short) = - - « - « - " |y - -2 - - - -1
032714 Collar{l0x16X6bom) - - ~ - -~ - - s R SR |
001459 Screw(9/64-40X3) » ~ - - - - oo {]e ARl 8 b |
067023 Elastic Tape Guide(Fromt) - - - - T&H A4 F@EI) - - 5 ]
003638 Serew{11/64=40x4) = » + = + + & R e SR ]
3120244 Front Reller Shaft = - - - - - . gila—>#@h- - « - + - =« - ]
3120245 Front Boller Shaft Connector Fie—SikgEE - - - - - o0 - |
ILIEYE Wit s he £ ianisnio iyt dnistis LT At i MR O wa AR N 1
009891009936 Screw(ME=1 25X Z0)[ME-1 45 X200 bR » » = » » = = = v 0 & 1
160007 Screw(M6-1Xx6) « = = « = « + « {1 otz e S e i i
3120245 Front Roller Hoiding Shait Hlo-— S %xdh- - - « - « = 1
0067025 Bracket « « « « « ¢ « 4 @ 00 .o y e s P 0] (RIS Tl PR Vi
009877 Knob Bolt (MLO=L.5x20) <« + « « « ATHRAF e e e 7
009947 Wood Screw(e5 1x25) - - - - - - - e 4
(064166 Elastic Tape Guide(Front) » +» » - T AH 4 K@iy - » - = = » - 1
Ref. Parts B R
N . N . Applicable Models

| 3100767 VC3845P-348-W01A/UT-A50/AS3
EE i ~308-W05A/UT-A50/A83

~340-W06A/UT-AS0/AS3
& B - 188-Y03C/UT-A50/AS3
~172-YD4C/UT-AS0/AS3

L ~196-Y14C/UT-A50/AS3

1 3100767 <

17 2110130 VC3845P-172-Y04C-1/UT-A52/A53




. e e e h N2 x "
L e P A --, e e ke T T e R A G T P A e = b L F ] =, o R P R e e A PP T ety i e
p e e e e |1..._I.. P S R e S e e E S L T e _u.-..ﬂ._._ﬂu.u.. |u.._”-. hu..._.w..u._.nuuu AL s an S e o B e et (b at b s e fee A s T o s o o Rl S e g et St oS [T et A s

dion ajpsaN puowielq :Jo Aeigij ayl woi

VC3I845P-308-WO5A
VC3845P—340-W0 6A

21
|
i
£
:
:



. VC3B45P-30B-WO5A, J40-WOBA EXCLUSIVE PARTS Y 7ETNERAHA 21
. Ref. Parts Amt
Na Na Descriplion it % Req.
E 1 3129104 Needle Clamp(4.8-13-13) - - - - - A | e e e, 1
| & 2 3127014 Presser Foot, C. Set{(4.8-13-13) - (@) - - - - » - - - . . 1
g 3 001186 Screw(9/64-40=7.8) - - - - « - - Db AR e e e L I
i 4 3127003 A o b G R R R x(E]A Ry sEy - - - -1
g 000327 T S S R S T S = R MR T VR kG 1
. 6 003302 Adjusting Screw(l/8—44x11) - - - @R - - - - - - -+ . . 1
g 1 3128004 Feed Dog - - « = = « « - < - - . s e S e T ey i
g 5 3123004 Stitch Plate{4.8-13-13} - - - - - FERR e e e 1
.: g 3120274 Looper Holder » - = ~ -~ ~ - = + . Jb—sSfg e o 4 e 0 0w 1
£ 10 3129205 Needle Guard(Rear) - - - - - - - BFE A () « - < < o oo i
A El 312023% Eiastic Tape Holider - =~ - - - - - AT —TZH (3T LML)
& 17 3120233 Elastic Tape Guide(Rear) - - - - TAH A R(EI(3FETLAL)]
¥ 13 3129105 Needle Clamp(4.0-10-10-10) -+ <« < @A = « = « + v o 0 00 !
& 14 3127025 Presser Foot, C. Set(4.0-10-10-10) #fx(#) - - - - - - - - - l
F 15 3128010 Stitch Plate(4.0-10-10-10) =~ + ~ @K - + - - - = - - - - - 1
§ 16 3120275 Looper Holder - « = » + » » « « . b A= I R R 1
o §
19 :
T 5




22

'féiﬁdﬁp_fﬁq_wujfm-mmm

T,

e e e L e T Y
“r .n....u....".uu”. ] ...rq_.ﬂ.u....l..._..u:_... T AL ey T T e T R Ty T P SR Ly e

e e S L e L T
e e e e SR

VCIB45P-303-WOIE

AN e Rt s e




VC3IB845P—254-WOTE, Z80-WOBE. 303-WO3E EXCLUSIVE PARIS YIJETABRAES 22

Ref. Parts Amt .
N M Descr iption B0 Req.
1 3129101 Needle Clamp(6.4-6.4-6.4-6 } f+jﬁjf ----------- i
2-1 3127006 Presser Foot, ©. Set{6.4-6.4-6 . 4-6 )W {34y » » + + - « - . I
-2 3127070 W g # J(Extra)f¥c () - - - -1
3 001186 Serew(3/64-40x7 &)« - - =« . . IR = v v e e e L !
4 3127003 top Pin = < = ¢ o e v e L Hx({b})AF w5 - - - 8
9 000327 Lock Nut =« = = = » = ¢ & & . R - B0 ey YA N i
6 003302 Adjusting Screw(l/8—44x11) - - - §R@RY » - - - - - « « . . 1
7 31929001 Beed i Dog el ol hla) g il 0 S i e L R i
b 3128001 Stitch Plate(6.4-6.4-6.4-6.4) - -#Hg- - - - - - - - <« « . . I
g 3120271 Looper Holder - - = « = - » + .« . F by — R R R ]
16 3129201 Needle Guard{Rear} - - - - - - - L' - - - 1
11 S1Z0Z37 Elastic Tape Holder » » » - - - - SEF—TFg - =~ - - |
12 3120228 BElastic Tape Guide{Kear} - - « - LM 4 F{#E) - -« -« - . I
13 3129106 Needle Clamp{6.4-7.2-7.2-7.28) - - #ikA - - = » - - -« o . . 1
14 3127028 Presser Foot, C. Set{(6.4-7.2-7.2-7T. )M ) - - » - « « « « I
15 3129005 FepdyDom st da el sttt S s e S) B T e et e T ]
16 3128005 Stitch Plate(6.4-7.3-7.8-7.2) - - #HHg - « « = «+ ~ « + + o . . 1
17 3120276 Looper Holder » » = - - - « « . . P PRt — S R 1
18 3129206 Needle Guard(Rearj - - « « « -« . #H=zr(E) - - - - - .. i
P e e e e el e e el S
10 3129107 Needle Clamp(4 8-8.5-8.5-8.5) - - @i A - - « - - « - § Simnang
i1 S1ZT7030 Presser Foot, C. Set(4.8-8.5-8.5-8.5)M - (#) - - - - - - -1
21 3129006 Feed Dog » » > + » + v v v o 0o ) e £ v v -]
23 3128006 stitch Plate(4.5-8.5-8.9-6.50) - - &#m- - - - - + - - S e e ]
24 3120277 Looper Holder » » - - - - « . . . =i e Seoeoe oo ]
25 3129207 Needle Guard(Rear) - - - - - - . BHEr(®) o - - - g - -
(E) Ref. No. Z-2 W (M) 3L20T0RIEM T &7 — 7 HTE. 5

EEEOMH (#) 3127006 DW= OMiL35mnT. = O (§) il o o i 955500 T,
Note . Presser Foot, Cowplete Set 3127070 of Ref. No. 2-2

15 for wide elastic tape.

The width of this Presser Foot, Complete Set is 55nm,

while the width of standard Presser Foot. Complere Set

3127006 is 35mm.




el b P T

TR - e . iyt - = = e T - P | e,
o e T e S e et = T o e o e e et 5 T =
L i e T Himenate T A ] i
LT CA e et S R " 1= e =
- o, L =2 P e s X =
e ST L T b SR
T TrAT e E BT .

el

..._..rE_

VC3845P-445-W20E

90

=2

2d

o ——

I
_
i
i



Tl Py e T g % s et e Ty e

e e e b e Vo i e i 8 e g R SR 2 el et R s 1
A e e T e R e L e S S R S e e e e ._ o L e T
ax L=y Yk e e e o e T S T e S e s A e L e s A L T L L T R L
R T A e T TN e : ST 5 RO,

"I -

®VCiH45F-445-Wi0E EXCLUSIVE PARTS

Ref .

Parts
 No
3127130
110009
Q01228
3127174
0094839
3127176
1500035
3127136
00327

003301
312900%
3120278
3120264
3128011
3129214
3129215

110027
3120488
31204812

3120481
120031
120024

3120484
160000

3120485

3120483

YIOETASHESR 23

Amt .

Description & % Req.
Needle Clamp(6.4-12.7-12.7-12.7) FHiEA - - =+ = =+ = = & I
Presser Foot. C. Set(6.4-12.7-1%.7-12.7) PP (34) - - + -~ - - 1
Screw(M4-0.7Xx8} - « = <+ s o fTEE G-l O R 1
Screw(3/39-56Xx3.4) ~ « - & &« . B~ v v e e e ]
Presser Foot Springil(.6mm) FRT S - - e e e e e L 1
Presser Foot Spring (0.4mm) e o MR e 9
apring fress Pin » = r - v e e WX S RxfFs -« -« 0o 1
Serew(M3=0 5 XB) » = v oo PRI L e e e e i
Presser Foot Hinge Pin - - - - - e ol S P S P |
Lock Nut = = = =i eee ot - BV i A e R i
Adjusting Screw(l/8—44x11) - - -GHEIAY - - <« « <« - & |
Feed ﬂng 444444444444 E!‘] ........... i
Looper Holder « - =+ =« « =« « <+ & Jo— a8 e s s s e e s 1
Elastic Tape Holder = =+ « » « 4 ALEF—FFhr - -~~~ - - 1
Stitch Plate(6.4=12.7=-12.7-12.7) &Hdg - - - = » + = + » + o . 1
Needle Guard(Rear) - - - - + - - SR A () - e i
Supplementary Needle Guard{Kear) #HBh&tS4r () - « - « - -« - I
Screw(M2.5-0.45x3.5) - - - - - - f1 o S0 e 1
Elastic Tape Guide(Rear}, C. Set T AH 4 F{@gI) - - - - - 1
OPACET sl el e st i didi s b geieioa ]

O
Setting Blogk s = »i-ieis e e Bffr7ey 7 - - -5« < ]
Serew (MallEx R e s st R L
Screw(Md-0.7Tx14) - - « « « « « & ot SO T §= Sy
Elastic Tape Positioning Collar - fL@RAHF— - - -5- - - -1
Screw(M3-0.5x3) - - - - -« - -« . SEFRS s e E Buvin o2
Elastic Tape Rolier - - - - - - - T A Fae .+ -8 )
Elastic Tape Guide(Rear) Shaft - Ak 1 K ()& - -2 - - -1
€

() o< YESEEmLEEFA~+ 88l TvEd,
Note:This page contains the mode! added t¢ the previous Parts List.



24

e s

VC3B545P—319-W24E

dion ojpsoN puoweiq ;o Aleigif ay) wol4



®VCIG45P-313-WZ4E EXCLUSIVE PARTS YJETIFHA& 24

Ref. Parts At
No Na Description dh 2 Req.
! 3129120 Needle Clamp(6.4-6.4-12.7-6.4) @i A » = + « « <« <« « « . .
2 3127170 Presser Foot, C. Set(6.4-6.4-12.7-6.4) #(#d) - - - - - - -
3 110009 Screw(M4-0.7x8) » « - « o & < . o8 Sl i e e
4 001228 Screw(3/32-06X3.2) « « <+ < < - {0 e R i
5 3127174 Presser Foot Spring(0.bmm) -« « - 8F& .+ « ¢+ o o . . ..
6 0094839 Presser Foot Spring(0.4mm} - - -fxSx - - - - - - . . . .
T 31271176 Spring Press Pin = » » » = - - . $RE % S T
8 150003 Screw(M3—0.5x6)} - - - - - - - - ik s R L
g 3127136 Presser Foot Hinge Pin - - - - - ipm el g G e
10 000327 Eock: Nutim v e i iateoe i fisnia g i =S £ T SR
11 003302 Adjusting Screw(1/8-44x11) - - - BHERARS - - - - » =+ - -
12 3129010 Feed Dog « « « « = = =~ = - « . . ] e S R
13 3120282 Looper Holder - - = - =/« »iaein REpRS N e e
14 3128012 Stitch Plate(b.4:0.4-12.7-6.4) - $Hfr - = - s,
15 3120237 Elastic Tape Holder - - - - - - . £ Sy e N ol M AEURIL IR Sl
16 3129219 Needle Guard{Rear) - - - - - - - i gl O e el
17 3129215 Supplementary Needie Guard(Rear) #iBhgb= 4 (1) - - « « « « .
18 110027 Screw(MZ.5-0.45x3.5) » » = -« - fi B350 G N
19 3120228 Elastic Tape Guide(Rear} - - - - TAH 7 () - - - - - - -

(E) ZH~—SadSBEMLEET AL Tk,
Note.This page contains the model added to the previous Parts List.

From the library of: Diamond Needle Corp




Z5

W20E Only

1 e

1G1|- 9y} Woid




)
]

T 2

L 4

~

21 d109 a|pesaN puoweld g Aleiql

8

)




:- 4

Ref .

TIfF

—
T R D o= £y L i DD B

e
i

12-1
12-1
13
14
15
LG
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31
3L
33
34
35
36

MISCELLANEOUS TENSION ROLLER for Sub-modeis H7ETIHO-SFEE 25
Parts Amt .
N Description g Req.
3120359 Front Tension Relier, ©. Set g e— (#) - - - - - » 1
3120358 ¥ i Ly # F e 1
0067025 Beacke tt- iz nibusn bs s s 7 W i | PR M )
009877 Knob Bolt (MIO-1.5%20) - - - - - i mae e )
009947 Wood Screw(¢5.1x25) - « « - « AL v e e e e 4
3120367 Front Roller Holding Shaft S (1= Bty 25 -2 = S 1
3120366 Front Roller Shaft Lever EunnELtur i — FEhlhidsF - -+ - - 1
160007 Screw(Mb—1X6) » = - » - v e v | &
3120365 Front Roller Shaft Lever . cfia—fhpE - - - - - - - - i
3120364 Front Roller Shaft{Short) - - - - @ie—S84(8E) « - - -« « - - 1
000234 T e i e O S O S e 7
3120360 Front Rotiler CRyhs i o thmdivionie il —F (A} < ¢« < 0 s i
3120361 Front Roller(B}{See table) - «Hio—Z(Bj{ Fac&EmE) - - - -
3120368 " # {Long) (See table) ” » (R)(TELEM) - -
009220 Screw(11/64-40x8) » » » = » » - f o U i
3120363 Front Roller Shaft(Long) s Hle—SE(E) - o i
3120362 Front Roller{C) = « « « « o « . . Fig =7 (C) « 4 aie e i
3120375 Rear Tension Roller, C. Set - - - RV e —Z () - - - - - - i
3300101 Rl il s i sl it e R e L el ey 1
009955 Screw(M8-1.25x65) - « « < < o . H ey S e S B e P e 2
000666 Washer + « « « « = = =« . o .. Dwirg =« = o - Seov s g
000145 Nut = o« = 2 s n e s e e e s b RS S Dl
064173 Shpder: e mmyisiitene e Reiti S a e ASGAHE - o Za i oy
006475 Screw(M8-1.25x 16} - -« - - - . IERL o 0 e e e < S« = . - 7
006662 Screw(15/64-28x11) « « « « « « - EFRY « ve e Beisiaing
0031014 Slider Stop+ =+ = » = + s s v s ATGATARNY T+ S0t
0031015 Slider 3top Handle - - - - » - - AFAHT AR Fon iR - - 1
009853 Screw(11/64-40x6.5) - - - - « - ] anae N
3120369 Tension Roller, C. Set(l) - - - - Firvsve—Z(H#I) . 3
3120374 Roller Shaft - - + = « « « « « . e—Fff - L g
3120371 Roller{B) - - - - = « « « « . . . - ey R R e e 9
3120373 Roller Spacat i nileaialaiivn s O — 5 A~ - e L e 9
S12037% Roller{C} « = « « « « &« « « o o . B SO S e T i
3120370 Roller{A) = wiieidiis meat ciulian v S (A) ¢ e e e 9
3120378 Lower Tension RKoller, €. Set FaRVe—(#) - - - - - - i
0065258 Lower Roller Holder - - - = + - - Fe—5& - - « - - « - . . i
006920 Kood Screw(¢5.8x32) - - - - - - ;- b RN e T g
000428 Wagher = - « = -‘eiw oo o A, A R e i
Ref. | Parts Amt . i s
No. | No. Reg. Applicable Models
VC3845P-254-WOTE/UT-A50/AS3
1-1 3120359 1 -254-WOTE/UT-AGBG/ASS
~280-WOBE/UT-AB0/AS2
Fi aTanaE ; ~303-WOIE/UT-A50/453
e || 1L -319-H24E/UT-A50/AS3
1-2 3120358
12-1 3120361 1 | VC3845P-445-W20E/UT-AT0G/A53
12-2 3120368 1
VC3845P-254-WOTE/UT-A50/A53
e oy ~303-KO9E/UT-A50/AS3
~445-W20E/UT-A70/AS3
s -319-N24E/UT-A50/AS3




26

S s T .- ] g o -y Ty e o L e Tl B s
e o e T L e e e e o ees, et e P e e 3 = = 5
) RSPk oy i e e e R et T g b = e g S A R T T s g TR e T S R T e e g e S S TR R e S S e e sl s

ATE s s e e e G e r e E

-Y03C

VC3I845P—188

VC3845F-172-Y04C
VCI845P-196-Y14C

R Y S L LT AR

b,




T A L A P e
O e e

VC3B45P-1 B6-YO3C, 177-Y04C, 196-Y14C EXCLUSIVE PARTS

S S
Y7ETLNAES 26

Rt:f

i

12
13
14
L4
16
L7
18
15
10

21
il
23
24
2%
26
21

:uwﬂqﬁmmmmmrg

Parts
Mo
3129102
3127010

001186
3127003
000327
003302
3129002
3129202
3120231
3129204

110007

000711
3120272
3128002
3120250
3120251
3120230
3129103
3127012
3129003

3129203
3120273
3128003
3129112
3127041
3129213
3128008

bescription & # Emt.
Needle Clamp(4.8-10-4.0) - « « @b A « « « o . o . .. T?%;
Presser Foot, C. Set(4.8~10-4.0) M (8) - - - + - « < . . . i
Screw(9/64-40x7.8) « - « - . . . | o A R R U g
SEopEPIn e i s i s il o Gl o B A N B ST
LOCKE NG et an et Big e iy =T i ] S R P R f
Adjusting Screw(1/§-44X11) > - -MWERT « » « « v . . L. 1
Feed Dog == elieiie s ai by L S e B 1
Needle Guard(Rear} - - - - . . . =iy v oo |
Elastic Tape Holder - - - - - - . TET =T 2 (2 &= £ 1)1
Needle Guard{Fromt){(B) - - - . . EHEXED(B)Y « « » v v o [
Screw(MZ. 5-0.45%6) - « - + . . . T o R e S ]
Py ey e i P e e R b T s S |
Looper Holder» - - - -~ . . . . . Jlo— ol L i
Stitch Plate(4. 8-10-4.0) - « « ~@HF - - - - - . . .. . .. I
Upper Feed Roller (30 teeth) - - + bw—S Qo) - « « « - . . i
Lower Feed Roller(19 teeth) . - -‘Fn—;‘i{lgm} ,,,,,,, i
Elastic Tape Guide (Rear) o FAHA R (B) URITAAL) ]
Needle Clamp(4.0-10-3.2) - - - - BhiEA = = v v v v v o0 . . i
Presser Foot, C. Set(4.0-10-3. E} PR () -« « - oo . Lo 1
Feed !:FLFE ............ 1_)_,2.1] P § R |
Needle Guard(Rear) - - « - - . . EHE (iE) - ot {
Looper Holder+ » - -« - « « . .. A S R R e i
Stitch Plate(4.0-10~3.2) SEIR S v g !
Needle Clamp(5.6-10-4 0) SRR o G :
Presser Foot, C. Set{5.6~1(-4. E}J W (#g) « - - - . B e b
Needle Guard(Rear) - - - . - . . G () - - - 2. - . L ]
Stitch Plate(5.6-10-4.0) - - « -@Hg- « « - . . . R ]



Z7

VG3B45P-1712-Y04C-1

&

-8y} wo-




—“

VC3845P-172-Y04C~1 EXCLUSIVE PARTS YIETAERES 27
Ref. Parts Amt
N  Na Description T S Reg
I 312703% rresser Foot, C. Set(4.0-10-3.2) M=) - - - - . . . . .. 1
2 001136 Screw(9/64-40x7.8) - - . . . . . ] o e T ]
3 3127037 Presser Foot Spring- - » - - . . S e PR R i
E 160001 Screw(Md~0.7x4) - - . . . . ., e T A s g
5 003302 Adjusting Screw(l/§-44x([J - Fi- b T SRR e e 1
b 000327 Bock Mt visies alinani it i i = T Ty R R N R 1
T J12T040 Presser Foot Hinge Pin - - - - - e PR AR ]
¥ 01228 Screw(3/32-56Xx3.95 - -~ » - . . . ] o o PR e 3
b 0094834 Presser Foot(Small) Spring - - 70 o S G- R 5
i 3129103 Needle Clamp(4.0-10-3.2) 8 1 | o, SRRV S 1
11 3128007 Stitch Plate(d.0-10X3.2) - < « @R - « - .« o oo L., |
t2 3129203 Needle Guard(Rear) - - - . . . L (®) - - - - - L. 1
13 3129007 Beed: Dog s woniatrauintiods Dot B AR e D e SR Y i
14 3120273 Looper Holder - - « - - . . . . | ey = U P I
15 3129204 Needle Guard(Frout) (B} o o HES(EIBY - o L 1
16 110007 screw(MZ.5-0.45x6) - - . - . . |2 S At P PO e 1
1% 000711 B iiiea e oo prat Son i i m T LIS N R ]
18 3120250 Upper Feed Roller (30 teeth) - - o8 ol - ot 2 111 1B RESIC SPu R e 1
19 3120251 Lower Feed Roller (19 teeth) - - - Fo—S 9y . - - - . . . i
20 3120460 Fabric Guide(Right) Unit A A K (R) GE - - - - -
21 3120464 Fabric Guide(Left) - - - . . . ABHAFE) - oz - e I
22 3120463 Elastic Tape Guide(Left) - « - - TAH £ K (&) e :
3 3120462 Elastic Tape Holder - - - - . . AT —FFH =gFeniae T ]
24 3120480 Elastic Tape Guide(Rear). C. Sey LY A K (i) #f]) - - - .. ]
45 3120482 Spdeer it sl i Sl N Ai—d - 0w iEe oL ]
26 3120481 Setting Block - » - - « . . . . . Bftrreys 5 o0 i
27 120031 Screw(Md—0.7x20) - - - - . . . . ] p= S g R P e y
28 120024 SCTEW M0 Tac Ty it siid o MRS e Tei iy i
29 3120484 Elastic Tape Positioning Collar - Il A B 7 -5 - . Ly
30 160000 Screw(M3=qgady ekl iR o b R R e g
31 S1E0485 Elastic Tape Roller « - « . . . . TAH A FIg - « « v 9
32 3120486 Elastic Tape Spacer - . o N 6 ) e S 1
33 3120483 Elastic Tape Guide (Rear) bhdft = il 5] 1
34 3120475 Front Tension Roller, C. Set - - BBV e—SE)y - - - . . ]
35 0067025 Bracket « « « « o . . .o L, L 7 fhe W R L i
36 009877 Knob Bolt (MI0-1.5x40) - - - - - J73. T R R 9
317 009947 Wood Screw(o5.1x25) - - - . . . AR e 4
38 3120478 Front Roller Holding Shait Ajm—Z Xl - - - - - . i
39 3120477 Front Reller Shaft Connector Hlo—SkE . - .00 I
4( 160004 Screw{Mb-1x4.8) - . - « . . . . | B S e 4
41 3120476 Front Roller Shaft - - - - . . . Ale —Z@h- - - - . ..o I
47 0067023 Elastic Tape Guide{Frony) - - TAHAFGED - - - - I
43 003638 derew(l1/64-40x4) -« - - . . .. e B R R P R ST 1
44 032719 Collar(10X16X6mm} - - - - - . . o A L L R 1
45 001459 Screw(9/64-40x3) » + « .« ... 11 ot bt e P P
46-1 0067140 Front Roller(Short} - - - - . « . A —Z0E) » -« « < ... i
4b-1 0065253 # (Long) - - - « . .. ¥Ry s L i
47 009224 Screw(ll/764-40x8) - - - « . .. M AR i SR R i



28

"UT-AS0" DEVICE (1)

y
i
v
W
...
L ]
X _ W
k i T . m
...
. -- 3
. ¥
-

-- 1 .

. \ T

E . - 5
’ .
- N N
" |
b !
v b, I
L 1
h

P
&

e ]
dioD-s|daN UcoEm_%\cE@ ayl woig




"UT-AS0" DEVICE (1)

Ref. Parts
No Na
1 3100526
i 007610
3 3120176
4 110009
5 3120177
& 022837
7 3201018
§ 120001
g 0094387
I 3120126
il V00690
12 094390
13 U095334
14 Q01170
15 0033024
16 3120123
17 3120122
18 110012
15 3120128
20 3120125
21 J12012Y
22 000322
23 000644
24 006035
25 U063076
26 094433
2% 001208
28 3101275
29 001459
1] 094396
3l J1Z0118
32 3120117
33 160001
34 060248
35 110013
36 3129940
37 3120180
38 1094012
34 3120174
4(i 000538
41 1094013
42 010260

TUT-ASD "1 (1) 28
Amt .
Description o £, Req.
Tension Release Block - - - - - - FAB A 1
Screw(Md—-0.7>10) - - - - - . . . MRS L O 5
Switch Guide Support - - - - - - AAyFHA PR - - - -1
Screw(M4-0.7x8) - - - - . . .. ] S L i
Synchroniser Positioning Pin - - BUL s e v v o v I
Synchroniser Cushion - - - - - . RV aF g wi g o]
Tension Release Lever - - - - - . R A - - - e o oL i
Screw(Md-0.7x14) - » - « « - . . 1S Th R it (PR A I
Tension Release Shaft - - - - + . HAEANg - - - - - - . 1
Thread Pull—off Lever » « - - « . o P 1
DowelBin:s it fandnns o idin o §] oy ) Sl TR A e AR ) 1
Tension Release Adjusting Eccentric R ARMES=a - - - - . l
owing-proof Spring -« - - - + « . HEEAWBEAR . - o L i
Screw(9/64-40x12) - - - . . . . N R o s s |
Retaining Ring =+ - - - +» - - . . Achm A s B i
Thread Pull-off Bar - - - - - - . HEEBAE - o |
Thread Pull-off Eyelet - - - - - AEEARE - - - - 1
Screw(M4-0.7x5) - - - « < . . . 11 b R R s R S 9
Thread Guide Eyelet - « - « « - - RBPBRIF - - - « « « « . 19
Thread Pull-off Eyelet{Small) - - He— R A %iﬁ{d\g T |
Thread Pull-oif Eyelet(Large) « - /b — %4048 « AE(RE- - - -]
N e e e R b i-\ ....... g ciaa g
Spring Washer - - - - - « . . .. e gl B £ BURVE SN
Serew(§/64-40x7) - - - - . . .. ERY « - 0 v o a3
Swing—proof Spring - - - - - - . AERA BB N E - o - - ]
Thread Pull-off Bar Adjusting Collar HAR A HEEE F o ]
Screw(9/64-40%5) « - » - - . . . R v v v e e Se 3
Thread Pull-off Hook Unit - « - - R X 7w 7 (38) - T
Screﬁ{&fﬁd—qﬂ}{aj -------- _“:_:F-:_} ........... 5
Thread Pull-off Bar Holder ARE A EEER - - - - - - ]
Thread Pull-oif Hook{A) Unit - - RiBA3&EKT7 v 2 AGE) - - - 1
Thread Pull-off Hook(B) Unit - - AEEA3KZ v 7 BE) - - - |
Screw(M4—0.7x4) « « « « « . .. ] S T e S e g
Cord Clamp(3N-¢5.3) - - - . « . L N R 1
Screw(M4-0.7x8) » - - -« . .. o i e 1
Air Wiper, Complete Set - - » - - i Ayl p B AL T YR B A 1
Air Wiper » = » « -« « < L oL SEIR T e e R i
PLpe O T e e S R e BHEE - - - - o 1
Air Wiper Bracket - - - - - < . . TT AN S - - - . i
Washer - -« « < v aiv L soiioy T irde o o o 0 0oL o
Connector (g4 < PT1/8) - - « - - . ARG M e 1

Vinyl Tube(4x%2. 50om) - - - - - . | P O G



Z9

From the library of: Diamond Needle Corp

hu-l-l_.qlﬁuﬂ- ﬂEvIEE{E} r E— . ALkackCU e R R ERE T B ot i e o b S E AL EH P ol g sl i

e e e e




®

,E--'i'rrn ..'. . : .

R

e g A g s

—_

"UT-AS0" DEVICE (2} UT-ASD "8 (D Z39
Ref. Parts Amt .
N LS Uescription A -} Reg.
L 1091070 Irimning Cylinder, Complete Set - SIS D F (@) - - - - -1
2 1091049 Trimming Cylinder - - - « - . . . IR IVE S l
3 0010254 Speed Controller - - - - - . . . AE—Faytp—3 Ll
S i e B e R e S G VG 1
5 Uou384 DPAEED e igne e e L MR Rt ]
6 0014120 Ant i-shock Rubber - - - - . . . . M T A - - I
i 3100567[00331041Cotlar « - » » - o . . ..., AR s I
8 1200017005550] Screw(Md—0.7x14)[11/64-40 % I3.0JIERY - - v o o0 oL L i
g V096355 Uylinder Bracket - » - - « . . .o T TTT b i
10 005650 Screw(M5-0.8x14) - - - - . . . . T S T 3
L1 3100524 Trimming Cylinder Support- - - -2y < FRtE- - - - - s i
12 120013 Screw(Mo-1x15) « » » « . . o . . o S 4
13 0063610 Switch, Complete Set - - - - . . AATAE Y e i
14 0063607 Switch Support - - - - . . . .. ALy TR - -« -0- . i
15 110004 ocrew(M3.o-0.6x§) - - . . . .. IBARRZ e in s S 3
16 0063606 S s e e P O e [ i R e ]
17 0063609 Switch Cover - - « - - . . . .. AASPFR A—p o0 1
18 009984 Screw(M2.3-0.4x10) - - - « . . . e R S 2
19 3120178 Switch Guide - » » - - . . . .. Al siahdf B it i
20 110002 Screw(M3-0.5x5) - - - - ... e 8 goman i .
41 GO102Y1 Cord Clamp{8N-¢13.2) - - - - . . O—RZFLF 8 1
22 000145 ML b e et i e ol SR R Beian L 9
23 0095388 Plunger Connecting Rod - - - - - 770y R oo !
24 001457 Packing Screw(11/64-40x3.3) - - &Ry« .+ . . . B )
25 0095389 Plunger Connecting Rod Pin < D FF e n e R E -1
26 3120156 Pluhges -iitamiiiabe S i ATUTHh s B |
21 160003 Screw(Mo-0.8x5} » - - < . ... ERY - - -0s Sigelin 2
18 0095337 Cylinder Return Shaft - - - - - . 3y VIRV ZR - - ]
29 0093491 Collar(8X16X8mm) « « - - - - . YD FRYSNFBT— - - -]
30 009604 Screw(11/64-40x5.5) + - - - « . e o i i
31 3120154 Cylinder Reiurn Spring - - « - - R AR . I
3 180006 Screwed Pin(M5-0.8x6) - - - - . =P o B R e 1
13 3100523 Connecting Block(Right} Support Spring BEE 7 o v FFLAF -]
34 3120157 Connecting Block(Right) - - - - - BEZ o7 0h) 0 ‘
35 100002 LGSR o e e s R B S et s S 3
36 130029 Connecting Rod +« « » - - + - . . L i
31 3120158 Connecting Block{Left) - » - - . W7 ey 7 (&) - - - - - I



[ =TT i

ﬁogw o|pTeN vco@_.w__ﬁv_.@,\cmb__ ﬁceﬁ
.... L : S
3 i

“UT-AS0" DEVICE{3)

30



MISCELLANEOUS THREAD EYELETS

Ref .

— I
GWWWG’FU'MWM'—'i?

12
13
14
15

17
18
15
10

A
22
~— 23
24
25
26
27
28
19
30

il
32
33
34
35
36
37
38
39

Parts
3120454
3120457

110048
3120456

110009

000665

005431
3120453
3120455
1093524

borLor
310039
0033517
0033526
D006l
0093663
0030814
0030847
0030071
000177

3111l

009835
0090812
3120121
0090856
0090807
3120120

009750
3120127
3120130

31201306
3120137
3120141
31201412

110013
U066646
3120134

130003
3120133

Description
“SP” Device, Complete Set -

9P Container Basement - - - -« -
Screw(M4-0.7x10) = - - - - - -

SP Container Suppor:
Screw(M4-0.7x8)

Py T e e R
Screw(1/8-4d x44) « + « « « - .

SP Container, Compiete 3et
SP Container
SP Container Lid

Pln hhhhhhhhhhhhhh

0il Wick

oP Felt Stay Unit « o« 2 4« o
SP Fa Py sl gt
Guide Pim= = - - - = = - - - -
Thread Tensien Spring Cap - - -

Needle Thread Tension Spring
Looper Thread Tension Spring
Thread Tension Spring Retdiner

Felt qqqqqqqqqqq

Tension Disc
Tension Fost
Tension Post Ferrule

Tension Disc Sepdarator

Tension Disc Eyelat » = =0 - s

Thread Lead-1in Guide
Tension Post Support

Screw(Ma=0.7=x20) » » » » » + -+
Tension Post Support Spacer - -

Thread Guide Plate

Looper Thread Eyelet{Upper) - -
Looper Thread Eyelet (Lower) - -
Looper Thread Eyelet (Right) - -

Looper Thread Evelet(Left)
ScrewiMd=0.7x8)

Needle Thread Guide - - - - - -

Needle Thread Evelet
Screw(Md—0.7x4.5)
Needle Thread Eyelet {Lower) -

“““

EEEEEEE

lllllllll

nnnnnnn

rrrrrrrrrrr

---------

11111111

!!!!!

iiiii

11111

bbbbbbb

;;;;;

111111

HiBRGH 3
Amt .
& fh Reg.
PG - - - - - 1
SPE v IHfE - - - - - - - !
R - = e oo oL 1
NEPEE Tl S 1
| A 3
L B e S e R 7
| o 50 A R e e i3
CSPEL R - v e e e I
e S (R  FRH RE W i
SPEIF- - - s e 1
S R ¥
i s e e I
SPZ = b7 () - - - - - I
AT ) P e R ;
HAREY - -0 1
- RATAFF 7)) - - - Y
BERMFE - - - 5
i ﬂ"_ﬂ"{%ﬁﬁ%fq;i" ...... i
- RAATASRF X 2 T(F) - - -8
b7 A R S R Thenieie g
3
AUWFIL - - - - - . 1§
AT - - - s
RMFEHARML - - F - - -9
BEBA - - - - S .ove ]
AWFIAE - < 5 - - -9
AMFEHRE - - -5 - -8
AEFE - - el
XS oo Sl
ARBEEAS A B
Y 1
AT S 1S ;
A SKE(F) - s i
s - 102 IR 1
A= NKHEE) - - i
= T Y,
e 1
SRR - - - - o - ]
RS - om0 s i
BERCR) - - s 1



“UT-AS0" DEVICE(3)

Ref .

b = bt p— et b= e e peen e Joasat

21
12
23
14
25
26
27-1
18
28
30

31
3i-1
33
34
35
36

()

Note

Parts
Na

3120162
170025
100027

3120167
190031

3120166
100026
190030

3120183

3120163
3120172

110060
3120164
3120173

110066
3120168
3120174

1800195
3120181

3120171
3100560

bOs20zZ
3120170
3120175

003746
3120188
3120151

110030
3120150

110061
3120187
3120152
3120154
3120193
3120165

“UT-ASD "8 (3) 30

Amt .

Description 2 Req.
Irimming Mechanism, C. Set(See Page 47) 2600 B () (47888) 1
Lower Knife Driving Lever - « « « T X ABEBHL X— - - . . . . {
Screw{MS—0.8x10.1) » - - - - - - 1o ok AR fo A g
R e R R e LS e S ]
SPACET = » »r s ke e e e b L R i
Screw(Md-0.7x5.7) - - - - - - . QAR TP e |
Lower Knife Carriar(Lower) - - - FARE(F) > » -« - - . . |
Hu[ ************ —j"';.r -[«_ ........... E
Screw(Md-U.7x5.4) - - - « - - . 15 Sh e R L R O 9
Crank Chamber Cover - - - - - - o i 1B 1 B e R A o R
Upper Knite Carrier{Front) FAREWED - - - - - - ]
Lower Knife Carrier Stop - « - - FARAFEFA b vt -+ o o .. 1
Screw(M4-0.7x5) - « » « - « . . 115 Aot b R ik 14
Upper Knife Carrier(Right) « « - EAAH{EH) - - -« « + « - 1
Spring Latch - - = = » » - - - SAEBEA - i
Screw(M4-0.7x7) - - » - - - - . IS SO 9
KEnife Carrier Guide{Fromt) - « <« AZEH A K- - - - - - I
Upper Knife Carrier Spring - - - EARFGRY A% - - - - . 1
SerewiMd-0.8X6) = < o s b B S0 bR SRR i

Upper Knife Carrier Positioning Stop Eﬁﬂﬁﬁ:ﬂigh TR |

Upper Knife Carrier Stop - - - - FARESA b ::rﬂ:g .... i
Suppiementary Spring =+ - - - - - EARESHH SR - - - 1
Screw(Md-0.7x6) - - - - - - - . F1o8 4 IRl Elinaiy 4
Upper Knife Carrier Guide{Upper) EAREH 7 F{ET - - - - - i
Upper Knife Carrier Fix Spring - EAZAE#HT AR - - - - . I
Screw(M4-0.7Xx8) - - - -+ « - 1o S A PR g
Lower Knife Carrier(Upper)(WO1A) FAAG(L) - « £+ ~ » » » 1
Lower Knife - - » = « « « « « . . 1 3 L SR R 5iiine 4
Screw(M3I-0.5X%.6) -« « « « + « - HOE bt S AT g
Upper Knife = ¢« « « <« « « « <« . S g e de S 4
ScrewiML . 6-0.39x5.6) - - » » « - IERLr « o« @ o a0 0. 17
Upper Knife Carrier (Upper)(WOIA) EAREH(LE) - - - - -+ - - - 1
Upper Knife Spacer » » + » » « - oy G SR 3
Clamp Spring = » = « = = « -« . % A SR 4
Clamp Spring Adjusting Piece - - %I RKFEHF - - - - - - 4
Upper Knife Carrier(Rear) - - - - EARE(#E) - » - - - - - - 1

Rei. No. 27-1,3Z-1¢ZVCIB4HP-348-WOlAHERS T+,
oI ~—ESBBLTTFE.,

. Reference No. 27-1 and 32-1 are the parts for VC3845P-348-Wilh.
For other models, refer te the pext page.



31

"UT-A50" DEVICE (4)

—rrrre—rrarrr [EEEE.T E LR ey e ey STSI

VC3845P-308-WO5A

VCi845P-34(-WO6A

LT e vy e e pe e v

VC3845P—254-W0TE |

?ﬁﬁﬂ#EP;EHE—UHEE

27-5

épdle Corp
oy
AL

- VC3B45P—1B8-Y01C

. e

VC3B45P-171-Y04C
VC3845P-172-Y04C-1

27-8

I
|
|
srom the librafy;of: Diamond.N
I
|




e oo ET S B,

e L T TP G U

e e A L ey e

e e o o SN R R

T il Sl

o

"UT-AB0" DEVICE (4)

Ref .

R AL S L
i) |fEF
e Bad Bm

[l o T R et

e e b,
1

O O =) &% oors

g B kB R et
] 1

el ol =
]

| | { i
e AL I -5 B S LS S

)
I

Parts

Ne
3120201
3120203
3120191
3120205
J120207
3120197
3120199
3120611

J1L0L00
3120202
3120190
3120204
3120206
3120196
3120198
3120610

bescription

Lower Knife Carrier{lpper)

I
i
M
#
&
"
£

Upper Knitfe Carrier{Upper)

M

o

i

i

i

iF

o

»?
i
o
A
7
£
i

i)
i
i
i
o
£

A

UT-AS0" S8 (4

]

i3
ao
A

gl

£
AF
A
#
i
o
ko

n =

- £

rrrrrr

From:the library of:' Diamond Needle Corp

- - &

r - - -

r K - -

-----

- - a =

;;;;;;

111111

ffffff

-----



Y by T e et e "o B .
S L S

:

T

1

| “UT-AS0" DEVICE (5)




“UT-AS0" DEVICE (b}

"UT-ASD SR8 (5) 32

Ref. Parts Amt .
Ne  Ne Description i £ Req.
1 0010073 Regulator « =misia e oe in e [P A P |
i g010108 Hose Connector{ ¢ 8174} - « - = = A= e wlene ]
3 0033935 HoseiBand «o=siinhialns!o s aaibatieist A == A PR s e e )
14 0010264 Connector (¢ 6-PT1/4) ~» » + » ~ - o B 80 0 B R R 1
) 009973 Screw(M5-0.8x10) - » - - - - = - I SRR R 7
'ﬁ ﬂﬂﬂﬁﬁg H&Shﬂ'f ------------- l:]' w Py i, T s ] b Ll et i VT el i
T 000600 SprIng Nashier i e sl st vaain e ATl e R o So g 2
4 000009 Nut = = = ¢+ = s a2 sl Ll s il Dl i
3 013218 Regulator Suppert » =« = = = '+ - b X o b S - - !
40 006905 Wood Screw(e@5.1x20) - « -~ - - - ARSI« ieis e s 1
11 3201035 Presser Foot Lifter Cylinder, C. Set{l) M=gyr U F (D1
12 3100567(00331041Col1ar(10X19x9. 4om)[10X18X9ma] HS—+ = + » = - = = = - i
13 1200010005550] Screw(M4—0.7x14)[11/64-40x13.5]0bFH%7 = = » - = - = -« - . ]
14 0014120 Anti-shock Rubber - - = = = » » . o e A A S ]
15 1091056 Presser Foot Lifter Cylinder Unitffx3g 7 - U - & () - - - -]
16 3201037 Cylinder Rod Chip+ - - « = -« =« + Y Hogy KFFuF - - - -]
17 3201036 Cylinder Bracket =« « - « « « « <« L Do FRiFH- - - - - - - 1
15 120013 Screw(M6—1>15) - = - = - - - - - T e R e g
19 000425  E R o (e e R e SR Do dsd = 0 a e e e b
20 0010057 Elbow Connectur{ ¢ 4-PT1/8) - - - ZTAFHFHF - - ~ - - - i heg
©)
£l 3011117 Tension Release Cylinder Bracket B AL U FHFFHR - & - - |
12 10910345 Tension Release Cylinder « « « « BEBAT V& - - - E |
23 p010283 ) e, TP L e e s R i R e B Yozl Pt tan i 2t
24 000623 Gaglke s ceile lea el i AN T e e i
5 1095001 Speed Controller{ ¢ 4-M5) gt s A - B RS LU )
26 0010260 Vinyl Tube(4x?2 5mm) =+ - - » » - Em—ab S T . - ‘é‘, i
27 0010337 Union Y-Coennector - - : - - - - - DA YHEFE- - - e - -
28 1090128 Solenvid Valve, C. Seti) « « - - EEEFGH2) - - -+ - E .-
19 1090129 Solenoid Valve, C. Set{l) - - - -E@&FGH L) - - - - - o]
30 1090130 Manifold > == iz el afalnuiin o ity 40 | P MR i
31 1090011 Solencid Valve <« « = « = - - . - BEIR T o h R R e 5
32 0010119 Seal Plug « = + + = « «+ <« + 4 . SRR T e ST e 3
33 009880 Wood Screw{ o4.5x40) « - « « =« - e A AR e e S 7
34 0010143 SPERDERIE s e e e e U R i s e 1
35 0010263 Connector {  6~-PTI/8) - - - + » - Sl 3, 07 ReE R T i
36 0010261 Viny! Tube(6X4mm) - - - - - - - ety PYR R
37 1200155 Cord(Q) = » = == v e v wiein SREL) € e S R T i
38 1200007 Cord{D) « el = v el eiimitaiie e a—RF(D) - - r o e ey 1
39 1200071 CORR et BiebEGll ;
4( 1200003 7 g 4 L0 Bt AL B R e A a o i b G MO R P LR T i
4] OT10254 Speed Controller{o4-PT1/8) - - + A= F3ar pko--F <« « « <}
4% 0010266 Elbow Connector (¢ 6-PTL/8) - - - = /LaR@EF - - - - - « - - - t
43 39014 @ Sticker = = ¢ = sr e e b BhYz—d » s s s s e i
44 1098013 Hand Vaive(Extra) - - - - - - - = A RALT (BES) - - - - 1




33

“UT-AT0™ DEVICE(1)

=

bl
|
|
_
,
Al
. [
_ B 2@
: . RN
% .
;
_ |
.F -~

P
o S

dioD ojpeaN U:OEQ%LS%@E LOJ]




e g e

& UT-AJ0" DEVICE(1) UT-ATO R (1) 33

Ref. Parts Amt
‘M N Description A Reg.
I 3100526 Tension Release Block - - - - - - 1 Sl = B 1
Z 007610 Screw(M4—0.7x10) - - - - - -+ . {] i ey Ser e e 9
3 3120176 Switch Guide Support - - - - - - AAyFHA FEATHR- - - -]
4 110009 Screw(Md-0.7x8) - - - - . - . . IERT - = v ve L 4
5 3120177 synchroniser Positioning Pin - - NP m o o 0 o0 L ]
& 022837 Synchroniser Cushion - - - - -« - 1P AT B i e S A |
1 3201019 Tension Release Lever - - - - - - BEEAPBE - - 0 s |
8 120001 Screw(M4—0.7x14) - - - - = + . . [ s s s i S 1
g 0094387 Tension Release Shaft - - = - - - REEAY - - - s ]
10 3120126 Thread Pull-off Lever - - - - - - RBAL A= L
B 000690 Duwe | Pyniar bl il Gt o TSt e s ;
12 0094390 Tension Release Adjusting Eccentric i AREH = - - - - - ]
13 0095334 Swing-proof Spring - - + + « o . BB AW SR - - - - - - 1
14 001170 Screw(9/64-40>12) - - - - - . . S A e e 1
15 0033024 Retaining Ring - - » - + - - . . b 8 T 4 ) BVD, S i
16 3120123 Thread Pull-off Bar - - - - - - . HEBAME - - - - oL 1
17 3120122 Thread Pull-off Eyelet - - - - - BREEALE - - - - - o - L i
1§ 110012 Screw(Md-0.7x5) - « « « « « . . (e b N S e g
19 3120128 Thread Guide Eyelet - - - -« « -« RENARE- - o0 - - 12
20 3120125 Thread Pull-off Eyelet(Small) - -1&-f¢£ﬁ£§}*ﬁﬁﬁiﬁﬂ~}~ v
21 S1Z0129 Thread Pulli-uff hre]f:lll.arge} < bR ER A aﬁiﬁ@c} |
2% 0003272 T I A AR S o T ot R s b Ik SRS B s 7
23 000644 Spring Washer « - - - - » - . . . By o] S g
24 006035 Screw(9/64-40x7) « - -+ - » . . . i e B ssi 9
25 G063076 Swing-proof Spring - - - - - - - P B8 1t P S 1
26 0094433 Thread Pull-off Bar Adjusting Collar %48 A #Eﬁﬁﬁﬁ---- s iia e )
27 001208 Screw(9/64-40X5) « - « « « « . & EFD - v 0 2. .l 9
28 3101275 Thread Pull-off Hook Unit - - - - RBA 7> 2 (M) 5 - - - - - 5
29 001459 Screw(9/64-40x3) - + « « . - .. 1o S B Gl :
30 0094396 Thread Pull-off Bar Holder - - - REBABEEHR - - - - - - - 1
31 3120118 TMHthWHHMHMUMI-*%ﬂﬁﬂ@?;?ﬂﬁmb..i
32 3120117 Thread Pull-off Hook(B} Unit - - REA3A7» 2 B() - - - |
33 160001 Screw(MA-0.7x4) = « « - « « . . T Sl S 7
34 J060248 Cord Clamp(3N-¢5.3) - - - - - - O Ry L i
35 110013 Screw(MA-0.7x8) =« - « « » - . . JEGR Sz sl it i
36 3129940 Air Wiper, Complete Ser - - - - - TS () s 1
37 3120180 Air Wiper » » » » v - - - o . . . i sy oy U AP TR SRR R |
38 1094012 Pipe Joint =+ » - « -« - « « < . . BHEFE - - - v e e oL 1
33 3120179 Air Wiper Bracket - - - + -« - - - ITTF DA AR S - - e - !
40 000538 Washer - + « = = « « -« . . .. y e SR 1
41 1094013 Conmecior{ ¢4 xPTI/8) - « » + « . ARTRIH < 1
42 0010260 Vinyl Tube{d4x2.5mm} - - - - - - g g S e G

() 2O PRSEEMNL FRELZEL T4,
Note:This page contdins the device added to the previous Parts List.



34
“UT-AT0" DEVICE(Z)

o
—
o)

O

Q2

S
1o
o

P

ko)
(en
¢
£

8

a

il
S}
>
Lo
@
—

2
o

<

-
&
S
—

L




T e e e L il LS -

= A s e et L
e e o o A e s S

e s
SR e

R B e e i b AL S e kS g
e A S R e T ey

A T e B e P L e R
T T e T

Z e

& UT-A70" DEVICE (2} TUT-ATO 208 (2) 34

Ref. Parts Amt
No  Ne Description & & Reg.
1 1091070 Trimming Cylinder, Complete Set - RV V¥ 38 - - - - - ]
2 1091044 Trimming Cylinder - « = - - - . - APV YHF e i
3 0010254 Sspeed Controller - - - - =« - « A¥—Forvbe—F . -« %
4 .........................................
i 0o0383 SPACE L st e il e i fiaihe Dl - P S I
& 0014120 Anti-shock RKubber - « « - - « -~ - o §L e B L R L |
T 3100567 Collar = « +» « « « « <« o o o L F S 1
g 120001 Screw(Me-0.Tx14) - - ~ - - » + © (Tee Bl ahiee byt S e n e 1
g U096355 Cylinder Bracket - - ~» » - - » - Yo FFS 5o (. . o .. 1
il 005650 Screw(MO-0.8x14) - - - - - . - . 15 o e R G b 3
Il 3100524 Trimming Cylinder Support - « « ~ & U o FHRFFE - - - « - - - I
12 120013 Screw(M6-1Xx15) + - = « « ~ . . . i R A S g
13 0063610 Switch, Complete Set - - - - - - A F(H) - - e ]
14 2063607 Switeh Suppnrt mmmmmmmmm Z oA ?Tﬂﬁﬁ ....... i
L5 110004 Screw(M3.5-0.6x8) - - - - - . . 1] B S e R A S 3
L6 V063606 Switch = - « « « = o oL L L S L e I
L7 0063609 switch Cover - -+ « « - « - . . A RIS T B SR |
18 009984 Screw(M2.3-0.4X 10}« = « - - - - L e g
19 3120178 Switch Guide - + + « - - - = . Ao S AR e R 1
20 110002 Screw(M3-0.6x5) - « - - » + . . EZRT - oo e Boovov e g
i1 0010291 Cord Clamp(8N-913.2) » - - - - - SUplSUSA R L 1
29 000145 e el SRR e s R Sy nipntna 2eocc s 7
23 1095388 Plungﬁr Eunnecting Rod ~ - » + = :?p":_;r;..r'::‘;-:lirﬂ w K % .... i
74 001457 Packing Screw(11/64—40x3.3) - - 8530 - « « « « . g ----- g
25 1095389 Plunger Connecting Rod Pin - - - FZ o U yuy FEn -« - 4]
26 3120156 PliRE s fi e e 5 dr i B T W i
27 160003 Screw(MS-0.8x5) - - « « « « . . i S A R B g
28 0095337 Cylinder Return Shaft « « « + « «+ S UL FBREL T p Fop - - - -]
29 0093491 Collar(8x16X8mum) -« + « - « - - SV HBELAZHF— - - - |
30 009604 Screw(11/64-40x5.5) - - - - « . {) K- e Rl e 1
31 3120155 Cylinder Return 3pring - » » = - D FRE A5 - -« 0 ]
31 180006 Screwed Pin(M5-0.8x6) - - - - - S o s R e B i
33 3100023 Connecting Block(Right) Support Spring #& 7 o v 2 ¥ x 5% - |
34 3120157 Connecting Block(Right} - - « - - HET ey (B - - - - - - i
35 100002 Nut (M5) = - - « « « « « « o o o s B S S e e e i i g
36 190029 Connecting Red - - - - - - - - - MEERE Ll e ]
37 3120158 Connecting Block{Leftj - - - - - B/ ey U)o - - i

) Z-~— S RhEML REESR#RL TvE 4,
Note:This page contains the device added to the previous Parts List.



35

“UT-AJ0" DEVIGE (3)

e

meam s ma o= I00.B|PRBN PUOWEKT HO AIBIGH SU UdGI = = - = - -




L A
of
o dd pPaaN puowelq o Aleiql ay) wol
* k) )
AN
.x..
.... I .....
ol
- LRF) P




$UI-AJ0" DEVICE(3) UT-ATD 28 (1) 35
Kef. Parts Amt .
NG N Uescriptlion din 4 Req.
] 3120550 Trimming Mechanism, T. Set < R T SRE (R - LT 1
! 3120162 Lower Enife Driving Lever - - - - F A ABREjL ,5— - - - . . o]
3 170025 Screw(M5=0.8x10.1) - = » - - . - S AR e e 9
e 100027 Nl b sasied el is e el et aaig e R R s 1
G S120167 Spacer = - v v v e oLl e s LR i
i 190031 Screw(M4~0.7x5.7}) - - < « « « . S e L ] |
T 3120654 Lower Knife Carriari{Llower) - - - FAZRE(F) - « « « « « « « 1
4 100026 Nut = wiwiiziainiiaii neaiiciniinnnii s e BRI S S 7
3 190030 Screw(Mé—U.7x5.4) » » - - - . . I o B e el ¥
1 3120650 Crank Chamber Cover - - - - « « - b e M A AR BRI 1
I 3120652 Kuife Carrierifront) - - » « » - P S0 | e P e PO ]
12 3120653 Knife Carrier (Right) - - - - - - S G e O ]
13 L10060 Screw(M4-0.7Tx5) - - - - - - . . 1 6 R 14
14 340030 Knock Pin - = » = » « - . Lou .. by g L e 6
L5 3120659 Spring Latch >0 = - - el e Tt R Rl A R R |
L6 110066 Screw(Md-0.7x7} - « - - < - . i Bhse e e e e e g
17 3120174 Upper Kmife Carrier Spring - - - EAZEBBE Y <5 - - - - . 1
18 180019 Screw(MO-0.8X6B) -« - « « - o . Pl o S T i
19 3120657 Knife Carrier Guide{Front, Right) AR EH 1 Fgi-&) - - - -1
Al 3120655 Knife Carrier Guide(Fromt, Left) ARBEH A K {@EI-E) ¢ - - -
O

21 a10Usbl Supplementary Spring - - - - - - kA 25z 3 L
21 006202 Screw(M4-0.7x6) - - - - - - - . e A R S 3. 03
23 3120656 Enife Carrier Guide{Rear, Left) - 2R EH A F (- £) 2 os b
24 3120175 Upper Knife Carrier Fix Spring - EXA R EMx % - -6 - . - |
25 009746 Screw(M4-0.7Tx8) - - » « « « . . IR + v 2 0 o S
26 3120658 Knife Carrier Guide(Rear, Right) A REH A K {#-H) £ - - -1
21 3120660 Lower Knife Carrier (Upper) -~ FARE(E) . - - -2 4i
28 3120151 Lower Knife » « » « « « « « . . . A SR e g FI)
24 11003¢ Screw(M3-0.5x2.6) - - - - » - - [ R e S
30 3120150 Upper Knmife » « - - = -~ - + + . . § Sl e e e 4
31 110061 ScrewiMl . 6=0.35%5.6) - « - « <« « AR e e e e e 13
32 3120152 Upper Knife Spacer - - « - - - - N i O R SR i
33 3120661 Upper Knife Carrier(Upper}) - - - EARE(LE) - - « « « - . . 1
14 3120154 Clamp Sprimg - - = = » = - + . - poh s e IR i
35 3120153 Clamp Spring Adjusting Piece - - #A¥EEI S5y - - - - - - 4
36 3120651 Knife Carrier(Rear} - - - « - - . e - O R R {

) ZO~—yidSEEmL fEmas . T4,
Note:This page contains the device added 1o the previous Parts List.



36

"UT-A70" DEVICE(4)

dioD) o|psoN puoluelq ;

s
.=

wg__m!l,.
AR




& UT-AJ0" DEVICE{4)

Ref .

&

i s R e e R g N S e O e

—

41
47
43

Parts
_ No
0010073
0010108
0033934
0010264
009973
000669
G00600
000004
g013218
006905

3201035
3100567

120001
V014120
1091050
3201037
3201036

120013

000425
010057

SULLLET
1091035
0010283

000623
1095001
0010260
0010337
1090128
1090123
1090130

1090011
0010119

009880
0010143
0010263
0010261
1200155
1200007
1200071
1200003

G0L0Z54
0010266
330142

UT-ATD S (4) 36
Amt .
Description i # Req.
Regulatoris i uniingeiniiandia i, T e P 1
Hose Connector{e@8-1/4} - « - - - ; oEi, e dE s b R T 1
Hose Band - - - » « « « « « « . . i o, £ R LS i
Connector { o 6-PTL/4} - « - - - - o (i Y, R ) 7
Screw(M5-0.8Xx10) - ~ - + » + + . f B8-S e e 7
Nasher = - = = sliiciiiae ivid Ly D ZE T i e R R i
Spring Washer » - - - - - - - . . b B ) By BV g
Nut « = e e e ve v e e e e ‘j‘}.r i« ........... 7
Regulator Suppuort - = =~ = « = = . b o — S HRfiE -+ - - s ]
Wood Screw(¢5.1x20) - ~ » » - . 7 o ST e e 7
Presser Foou Lifter Cyltnder, C. Set{l) Mo U o & (#1)1
Collar(10xX19x9.4mm) » » » - - - A e L i
Screw(M4=0.7x14) - - - - - - . . { s it e 1
Anti-shock Rubber - - - - - - - - 527 T G RO S l
Presser Foot Lifter Cylinder Unitff=8&¥ o 0 - F Gy - - - -1
Cylinder Rod Chip- - » - » « » - LY HFuy FFuF . < . .|
Cylinder Bracket - - + - - « - - U FEffH . « « « . 1
Screw(M6-1x15) - - - - - « < « . 15k e At ale e 7
WaASTIE T o i et Catlileti il L S TP TR e i
Elbow Connector{ ¢ 4-PT1/8} TILIRFEF - - - e Bl
Q
Tension Release Cylinder Bracket 5afRA < U o it - & - - |
Tension Release Cylinder - HBAY K- - - -5 L L
Y-Knuckie - = - = - « « - - - - . b s N ] PP g
Gasket - - = = =+ = .0 oo JE AU S s i Sl
Speed Controller{ g 4-M5) - AP—Faspbp—3 .8 - - %
Vinyl Tube{dx? 5pm} - - - - - - B T e R g st
Union Y-Connector - - - - « « - - A=F o YHF- - - -2 -
Solenvid Valve, C. Set(2)- - - - BE#H£E2) - - - - - Gl
Solenoid Valve, C. Set{l) - - - - EEEFHFGEHL1) - - - - - g
Manifold == o= =i wimin e e i S K A e A I
selenoidsValye: »xn e s aniane EREFE -« - 0 s e s s 5
Seal Plug - - - « « = « « « & . . L A s AR R ;
Wood Screwied4.5x40) - - - - - - ARFY o« on s 3
Silﬁncer ............ '-!;I-_,f L_.-"',,u!j- ........ E
Connector{ ¢ 6-PTE/B} - - - - - - SQFEFH e e 1
Vinyl Tube(bxX4mm} -« - - - -~ = - ey P Y (S PG
Gorddfl)ee "> metie st i e A= F(Q) = s 1
Gond(h)cs it iy U PR D R |
Cord(J) - » = » - = = + « & . . . STy e i
HiT e i T e T e E
Speed Controller{ o 4-PT1/8) - - - A—Faa pbue—%+ + . 3
Elbow Connector( ¢ 6—PT1/8) oy %3 & SR ]
Sticker > = = = +» = ¥ = 2+ v e ﬂEIIJ-?_.;f ,,,,,,,,, 1

() Zo—YESEhEmL EBE+ )L Tk,
Note:This page contdins the device added to the previous Paris List.




3.3
"AR10" DEVICE({1)

[ e——

“ART1" DEVICE

= wE e e ey

dioD ejpseN puolwield 3o Areiqi|- 8y} .Eoi

e — b




“AR10" DEVICE(1) CARTDCEEE (1) 37
Ref. Parts AmL
No Na Description e A Req.
1 3129956 “ARI0” Device, Complete Set - + - "AKIO"SEEGE) - - - - - . . 1
2 3129953 "AR11" Device, Complete Set - - - “ARII™EEB(AE) - » - « « - . 1
3 10910859 Alr Cylinder (CM2L32-100) PR 2y ) - AR e 1
4 0010254 Speed Controller(@4-PT1/8) - - - AF— k=Y b e K
5 0010260 Vinyl Tube(4dXx2.5om)} ~» » - - - . | e P S ol R
b 0010337 Union Y-Connector - » » - - + < . AoA o YHEFE - - oo L i
1 1200110120013 Screw(M6=1X 18)[M6-1 X15] - ~ » - JERP « « v v v i o v 0o Vi
i 000663 Washer = » « o o v 0 o a A A S R N B
3 000667 spring Washer - - - - - - « . . . RZV T T g« o v 3
1 000011 T SN e e L S s d 3
11 J30U101 Heider - - - - » - - - - . . .. M v L |
12 009955 Screw(M8-1.25x65) - - « - -+ . . e e P 3
13 000666 Washer - - » « « « o o o0 o0 e SR R R e 4
14 000145 Nut < «ov s aii e s g i WEHRNE O R R 3
i 15 3300100 Air Rolier Holder - « =« - - « . . oyl - RERR 5 ST E ]
I 16 009980 Screw(Mb-1X10) - - - - - . W .. §2 S LR g 1
; 17 009970 Screw(M6-1x20) « - - - - - . . . JE R SA il ]
18 3120490 Guide Shaft Holder. C. Set -« « - H A F#gSs ) - - - - - - ]
19 3120491 Guide Shaft Holder - - - - - - A R@hSZsr - - - - - . I
20 3300109 Guide Shaft Holder Bushing - - - H Fﬁmﬁ%{r:f1yix§1 - - -9
21 009905 Screw(M5-0.8X10) < « « - - - - ERY = - - g -y
22 3120492 Cylinder Guide Shaft - - - - « - S U2 #H f K - Bl ]
23 3120494 SHAP (PIm e e Aslpnal et o st
24 3300105 Air Cylinder Connector - « - » - ZF L UL FlgEHS -+ - - |
25 000260 Mt shipveinieninis s i robed T S
26 3300110 Roller Suppurt + - - « « « « & B—IWfFE <« - -5 - -1
27 3120369 Tension Roller, C. Set(l} - » - - Fri arvua—7(#1) - 1
28 3120374 Roller Shaft - - - - - - - . . ga—S&k- - - . . § - 1
29 3120371 Roller(B) » = « - ~ « » . . . . B—F(B) - - -« .. i
30 3120373 Reller Spacer - » - - - - « . . B—F Rel—th e - 2L i
3l 3120372 RolleriCl - » - « « « = ~ o v B==F{C) =+ - = . L. I
32 3120370 Roller(A) « - - « = « » » . .. B—F () - - e 1
33 009220 Screw{11/64-40x8) - - - - - . R » v oo e 1
TARL0” e o 1 FH A

Applicable Models of “ARI0O” Device
VC3845P-254-NOTE/UT-AGU/ASS
VC3845P-280-WOBE/ UT-ABD/AS3




38

"AR10" DEVICE{Z)

1 “AR12” DEVICE

o
B i s § i § BT -




"AR10" DEVICE (Z)

Ref .

&

L = e L= 8 BT S o A X

Parts
 Ne
3129954
3120375
006926
00428
3120376
009925
000666
000676
000145
3300100

120013
000663
000667
Uoo011
109108%
0010254
U010Z60
0010337
3300105
000Z60

3120493
3120494
3120490
3120491
3300104

003903
3300110
3120369
3120374
3120371

3140473
3120372
3120370

009220

Uescription
"AR12" Device, Complete Set - -

"ARTD%H (1) 38
Amt
T £ Reg.

- TARI2'EEE(E) - - - - - - - 1

Bracket{A} - - » = » + ¢+ - . . o 2 . 0 ) N 1
Wood Screw{ o5 8x3%) - - - - - - v - S SR v
Washer » » » » = » & o o o o . F A I e 9
Bracket(B) = » - =icie sw 4. I h(B) - s e s i
Screw(MB—1.25<44.5) - - - - - - 1o S s e i e 4
Nashe rinw et isliiaine it el i S R RO P %
Spring Washer - - - - - - - . . . b L gl AP, 5 VR R 4
[ e e L S b e 5
Air Roller Holder - - - - - - - - ITTB—FFH » = e e 1
SCrew(M6-1X15) - - = - = « & & T el 5
Washer: i seaiaic onbaie de Fit on N R LT 4
opring Washer - - = - » - » = - . e G 8| BNV &y B P
| e L AR S e M e ot S b B0 AR R T S S St S TR T
Alr Uylinder (CMZL3Z-100} R R iy i) | Bt 4 1
gpeed Controller{ ¢ 4-PT1/8) - - - A¥—Fav bo—5 - - - - ¥
Vinyl Tube(4<2.5om) - « - - - - P R L
Union Y-Connector - - = = « - - - 2= YHEF s ek 7
Air Cylinder Connector - - - = - LT o R - - - ]
[V et e e T Ry I S O Foor e 00 B e - ]
5
Cylinder Guide Shatt - « « - - - YUY ST K- - B =i}
snap Pin - ¢ o e sl iy e fc, 2
Guide Shaft Holder, C. Set - A PR (M) - - B i
Guide Shaft Holder - - - - - - - A K@%y - - - -0 i
Guide Shaft Holder Bussing - - - U A F#iZy /v v S oA
Screw(Mb-0.8x10) = = » - - - - . 1 b S A e B - 4
Reller Support - - - - - -« - - . o0—SHftE - - - -2 -1
Tension Roller, C. Setil) - - - -~ F v a-oa—F(#{15 - - -1
Roller dhaft <« = « o 0wl i a— g o - - R i
Robilee{B) < isnietaatic sann it g ST e e i
Koller Spacer » » = - = « « - .« - B— T Aededf . s 1
Roller{C) » » « = « « « @« 0 o PR () L i
Roller{A) - - - - - -~ - « - « .. g Y i
Screw(11/64-40x8) - - - - -+ - - RS  h t |



dioo sjpesN bcoEm_m_ :Jo. Aielq| ayy wioi
_

S

e e e . e i i+ iy R -

"AR10" DEVICE{(3)

35

i A L e A AT M T TSl G L e SRR 7



"AR10" DEVICE (3)

Ref .

&

el = = ST T R L o Y - PP R STy

et

e
ma—

Parts

~ Na
1094008
010261
1090114
0010263
0010120
009937
010143
1200003
0010055
0010260

1400103

Description

Union T-Connector
Vinyl Tube (6 X d4mm}
Electromagnetic Vaive,
Connector{ ¢ 6-PT1/8)

tttttttt

111111

......

Electromagnetic Valve - - - « +

Wood Screw( ¢ 3.8 x20)

111111

Silencer (MF-6PT1/8) - - - - - . .

Cord(C)

Connector i ¢ 4-PT1/8)
Vinyl! Tube(4 X% Smm)

Branch Cord Unit

.............

rrrrrr

......

rrrrrrrr

“ARIOSE4% (3)

H=—snAF

[ r

E e o

- " r - - £l W —

ffffffffff

From the library of: Diamond Needle Corp



40

"UNZ" DEVICE




L AT L L S e

MISCELLANEQUS BUSHINGS Jwi Btk 4
Ref. Parts Amt .
Ne e Description dh & Req.
1 31001086 Needle Bar Bushing(Upperj - - - - #8732 (k) - - - - - - 1
2 3200060 Needle Bar Bushing(Lower} - - - - M7 oo 2 (F}- - - - - - 1
3 3100093 Presser Bar Bushing - - » - - - - xS v oa - e e ]
4 0030291 011 Seal = - - = « - = « o oL F AT g s e 9
5 0063548 SEdLLRIag: e Slsiap e et BREE s e e 1
B 0094604 Seal Plug - - - - = « =« = - « .. FRplieilei e {
T 3100108 Foot Lifter Lever Bushing - - BT e - - - - -]
& 0093201 Needle Thread Take—up Bushing (Front) #5821 7 -~ o _.t.{ﬂ!jj - 1
g 3100098 Needle Thread Take-up Bushing (Rear) &tREBEVENT v o (%) -1
10 3120058 Lower Shaft Bushing(Left) - - - - Foh7 o =(FE)» » » » + - 1
11 3100051 Lower Shaft Bushing(Eight) - FMT o) - -« -« - i
12 3120055 Feed Bar Lift Shaft Bushing(Left)EY EFlh7 v o= (#) - - - 1
13 3100097 Feed Bar Lift Shaft Bushing(Right) 2=V ETF#7 v =2 (F) - -1
14 3100094 Feed Bar Shaft Bushing(left) - - XU 7 >3 (&) « « - - I
15 3100095 Feed Bar Shaft Bushing(Right) - - V7 o> = (HF) - - + - - ]
16 3120063 Needle Guard(Rear) Holder Bushimg#t=/r () S vir= - - + -1
17 3100006 Sedl Blngli i ST n s e el R 2
1% 3100092 Looper Driving Shaft Bushing{Front) /L— S v o = (g} + - - I
15 3100093 Looper Driving Shaft Bushing(Rear) A— g7 v i = () - - - |
20 3150020{3100105]Adjusting Screw Bushing- - - - - R)EHRV T v 8 i
1 000195 i T e Tl Ee
17 3200060 @ Needle Bar & Needle Bar Bushing, C. Setdtés - #HE7 o o ;[;‘fﬂjl
23 0065340 Needle Bar - « « =« « « « < o, - S -1

From:the library of: Diamo



"UNZ" DEVICE

Ref. Parts
M N
| 3129955
’ 1094002
3 0010258
4 000623
5 0010054
f 1094013
T 1094012
3 3120487
b 3120450
4] 3129951
11 1094008
12 0010261
13 1050102
14 (010263
15 0010120
16 009937
17 0010143
18 1200156
19 0010119
20 0010254
21 120451
2% 110046
23 0010260
"UNZ” S 18 oo E s A

Applicable Models of “UNZ® Device
YC3845P-172-Y04C-1/UT-A52 /453

"UNZE:iE 40

Amt .
Descriptiovn & A Reg.
"UNZ" Device, Complete Ser - - - "UNZ"3E@E () - - - - « - - 1
Reducer{@pbx4) = « « = « - - « . Lo w s 1
Joint (SA-2.5L) - « - - -~ - - -+ . B R S 7
Gasket - - = =2 -ooi o0 oo oo e R i s g
speed Controller( o 4-M5) - s s AV¥—Farspbo—F - - - -]
Connector (¢ 4-PT1/8) - - - - - - o M - T R S I
Pipe Joint « = = = » « « . o .. BREE - - - - v e e e 7
Air Wiper Bracket - - - - - - - - b iyl B PR 1 I SR i
Uncurling Nozzle - - - - - - -« - B—B5iE S T - o e 7
"UN1" Device, C. Set - - - - - - "UNI"SE®\ (6 - - -« - - i
Union T-Connector - - » » - - - - S | £ o R Do i
Vinyl Tﬂhtiﬁ}‘:timm} ------- agfliCenll| P (o USRI
Electromagnetic Valve, C. Set - - BREEFHGE) - - - - - « . ]
Connector (¢ 6-PTL/8) - « « - - =1 A R S B e 1
Electromagnetic Valve - « - « ~ » BRERF- - - - - s i
Wood Screw(p3.8x20)~ - -~ - - - b S A e e i 9
Silencer (MF-6PT1/8) - - - - - - - P EVRVE S 7
Gord (Ryaesrs b talk el sadlutidinaiuindiig b e i Ly N B e AR ]
dedl Plug = = = =/s ¢ = v vt G I R B i TR e ]
Speed Controller{ ¢ 4-PTL/8) - - - AE— Fay bp—3F il
Uncurling Support - - « ~ = - - - B — b5 LB TR - - i
Screw(Mb-U.8x12) - - - - - - . . JE R .3
Vinyl Tube(4=2.50m} - - - - - - g Ol o :

From the library of: Diamond Needle Cosp



41
"AS3" DEVICE




"AS3" DEVICE TASITEE 41

Ref. Parts Amt .
‘N Ne Description & A Req.
1 000009 N G e e e S LTI e 9
i 000426 Washer & - -l el S i R R g
-1 0010048 Alr Cylinder (MS-1oND-45) - - - - ZF Y& -« s = < o . . 1
=4 1091131 4 {MS-16ND-60) (Extra) - i (S < -+ - -]
4 1094026 Elbow Connector (KJLO4-MS) - - » - A FfEF - - « - = ~ + - . |
3 1094022 Connector (KJHO4-M5) - - - - - - - L T R R N e e T i
& 0010260 Vinyl Tube(4XxZ 5mmj - - - - < - i g e S AR i
[ 0011704 Control Box Stay - - - - - - « . BNy 22T - - . 7
5 006305 ¥ood Screw( @5 I xE0) - -« - - - - . b o R T AR P
4 1249087 Control Box, Complete Sev - - - - FIfEISEE M) - - - - -« « - i
10 0011340 Control Board - ~ - » » » - - - . wiEER - - -0 - - - i
bl 010565 Knee Switch, Complete Set - + - ~8BAAL»Fi@) - - - - - - - |
17 0010564 Knee Switch» » = « « = « o« o T RN SR S i
13 300031 Kasher « « = < « « « « v o0 o YZ g R 1
14 300033 Spring Washer = = = = - - - « - . AN o Y e Al g
i 100038 WA E Nutieeiti e n el et i FagFw b oo v 7
16 0092232 Knee Switch Holder - - - - - - - BEAA v FHftte: » - - - i
17 006910 Wood Screw( o 6.8X26) « « « - « - o e R R g

From the library of: Diamond Needle Corp




4 27

"FS4" DEVICE

S o e Biet R e e e e

Caom

g

e e i S S

9.0%@

wz UcoE.w_.m (O Alelq] ay) wol

IIIII




® F54° DEVICE “FS4T EE a5
Kef . Parts Amt
‘Ne  Na Description ShRER Reg.
1 3129944 "FS54” Device, C. Set - « « - ‘FS4TEEGR) - - - - - - - 1
i 3120416 Presser Foot Lifter Lever - - « - 4L 85— - - . . . . . 1
3 3120417 Connecting Plate « - « « - « . . i A BnligsE - - - - . - . 1
4 170022 Screw(M4-0.7x7.7) « - - « - « . JESE S i e T R R i
5 3120418 Tension Release Lever = = « « -« AR A PE - e s e 1
6 120001 Screw(Md-0.7x14) « = = « « - - . Tl s naa i i
i 3120419 Thread Pull-off Lever - - - - - . BAEA L AA— v oL
8 000690 Dowel Pin« /= «n = v ool ] A AN e P e I
g 31201384 Crank Chamber Cover » - - - - - « B B R g S !
11 130015 Screw(M4-0 . T>x8.5) - - - - - « . s R R B
11 3120417 Bracket{Lower) Cover Holder - - - Hos—Huffs - - -« + - . . |
12 110011 Screw(M5=0.8>x10) - + + « « « . . RS R 3
L3 3120413 Folder Lever Support - - - - - - BIR LR i
14 000538 Washeir i il e oo b e PR R SR SR R g
15 009746 Screw(Md-0. Tx85 - « - = « « . . DI B G b 9
16 3120411 FoldersRedeinesbonindivug et i EHL A— -« oL ]
17 3120412 Folder Lever Spring- - - - - - - EELA—AFE - - .. i
18 006066 Screw(9/64-40x6.1) » » - - - . . HERES S R e s g I
19 94664 Coliar(6.1%12x8mm) - - - - - - i g e R ]
L0 109604 Screw(11/64-40x5.59) - « - « « . BT <~ v s §-. st
L1 Ui0a88 Anti-Shock Kubber - - - « - - -« . LY. | 0 AR E s
22 3120113 Guide Bar - - - - « + . . oo0o M A Fri—- . .. 5. S
23 3101261 Folder Guide Shaft Bushing - - - HA Flf7 v o = - £ v -]
24 000054 NUt (MEO) =i e e e e T ks o . -1
25 000003 e T L) e e b e e o R R %‘ Sy
26 000426 Washer - - - » - - « o o T lrde « o4 a o B g
27 3120260 Bracket{Lower} - - - - - - - - SERES Ry S oy
2§ 3120259 Bracket (Middie} - - - - - + - ERE{H) - - - - By
24 3120261 Bracket (Middle}Fixing Plate - - - EEE (R IERMMS - - - - ]
30 110035 Screw(MA-0.7X10) + = - =+ o L gEFRTI . v 0w L 7
31 3100115 Guide Bar Bushing - - - - « « « . e R e e R R 7
3l 3120174 Folder Spring» » - - - - « - - - ERAR - - o 1
32 LT0006 Screw(M4-0.7x2.5) - « « « « . . IR« - 0 1
34 3120414 Folder Stop = « « « = « « + v « . EHA R owote « 0 0oL 1
35 003657 Screw(Md-0.7=x3) ~ + » - + « . . B N L i
36 3120420 Bracket Cover - ~ » » + + - o . . SERE L e ey I
37 110001 Screw(Md—0.7x5.4) - « « « « « . JESCRE G e :

) ZO--YRSEEmML REEA IR L Cuv 4,
Note:This page contains the device added to the previous Parts List.




43
EXTRA PARTS (1)

1 P URTDEVICE: e e -

rom: the library-of: Diamond-Needle Corp

23-1
23=2
23-3
23=4

P e T R



EXTRA PARTS (1)

Ref. Parts

Na Na

1 3129951

I 1094008

3 0010261

3 1090102

3 0010263

B 0010120

T 009937

b 010143

t 1200156
i Q010119
Lt 0010254
12 0010260
13 1094013
14 1094012
15 3120451
16 110046
17 3120450
18 31201869
19 006910#
20 110027
] IITIERER 2
22 Joi0154%
23-1 31271004
23~ 3127110%
23-3 31271504
23-4 31271604
14 1100054
25 001228 @
16 312717449
217 00945394
18 11271764
29 150003 ¢
30 3127136@
31 IEYAR 2
32 003302 %

HiEshan () 43
Amt
Description S ) Reg.
“UN1" Device, Complete Set - CUNITEE@E) - - - - - - 1
Union T-Connector - « = « - - -« . Sligede i TR o i
Vinyl Tube(6Xd4mm} - - - - - - - L R SR
Electromagnetic Vaive, C. Set - - EREEFGE) - - - -« - - - - i
Connector (¢ 6-PT1/8) - - - - . - i . U N e 1
Electromagnetic Valve « « - « - - A L S e i
Wood Screw(eo3.8x20) - - - - + - o e M A 7
Silenser (MF-6 PT1/8) '» » « - . . N A T e 9
Cord(R) - =~ » » = « « « o o . . . S=F(R) * v 1
Seal Plug - » » = » ¢« v o o .. AT S P S o i e i
Speed Controlleri{iod4-PTI 8} - « - A —Fawvbe—3 i
Vinyl Tube{4x2 5mm) <« « « - « - e P At
Connector (¢ 4 XPTL/8) - - Ve T B - R i
Pii:lﬁ Joint + « « < s« a0 %ﬁ-ﬂi ........... i
Uncurling Support » » -« « - - - BH—NPH e - - - - - - 1
Screw(Ms-0.8x12) - - - - - - . « 5 w0 SRR s 9
Uncurling Nozzle - - « - « -« « . s Rt 2119, 1| o 0 ) PR [
Solenoid Valve Bracket - - - - - BEEAEMME - - - - - - - - 1
Wood Screw(e¢6.8x26) - - - - - - i o A N T 9
Screw(MZ.5-0.45x3.5) - - - - - - IR« v o0 v gr v v 9
O
Washer - - - - ¢ « « « « < . .. i Ay S % ,,,,, 4
N Latie ety ol e Tl it 0t e A i g T SO R é ..... ¥
Presser Foot, €. Set(4.8-10-10-10) #x {#) - - - 2« « . . . 1
" " (6.4-6.4-6.4-6.4) # + « ¢ B ... i
¥ i (4.8-13-13) PR P 1
B ” {4.0-10-10-10}) o i
Screw(Md-U.7x8) - - - « - . - . 1o Eh Bl i
Screw(3/32-56X3.2) - « - « « < . ol Gt S B, i
Presser Foot Spring(0.6mm) P SR I
Presser Foot Spring(0.4mn) e o T R g
Spring Press Pin - » : «» » o . TSR - - - 1
Screw(M3—0.5X6) - - - = ¢ L FERY . 4 . Lo L 1
Presser Foot Hinge Pin - - - - - o olf] Lt S I
Lock Nul < oisieiiaie e v e e Rl e 1
Adjusting Screw(l/§-44x11) - - - @R - - - - « <« « . . i



A4

EXTRA PARTS (2)

10D B|poeN puotuelq:jo.Aleliql &

Y} wioi 4




EXTRA PARIS(Z)

Ref. Parts T i:
_Ne Description =3 -
3120227 Elastic Tape Guide{Rear) - « - - T AH 4 F’(ﬁ%} ------ E*E_l;;
0083690 Timing Gauge - - + = « « « « « . i % e P R M B T 1
0095220 Looper Timing Gauge - - - - - - IRSAT I G-, & P AN
3120350 Looper Timing Gauge(X type) - » - A—nRBZ LI FHr— . .
3120353 Looper Timing Gauge(W, Y type) - A— S 4 IS 7r_ . . .
3120223 Elastic Tape Guide(Left) - - « « TAH A R{&E) -« « « « .« . 1
31202212 Elastic Tape Holder - - - - - - . AT Rl . o i
3120590 Lower Knife Adjusting Gauge, €. Set UT A RZ\WEi~»— o (8 - 1
3120593 Positioning Pin+ « » - - - . . . rERAE » « o« « v 3

I
]
b

From:the library of; Diamond Needle Corp




45






] THREAD STAND & RUBBER CUSHION RUSRUITLE 45
Ref. Parts Amt .
No. No Description f & RE?L
1 96206990 5620610 IThread Stand, Complete Set(9 Spools Type) %373 ($8) (YkSH) -
2 3620631 Column Cap « - » » » » » « « . e AL e ]
3 9620670 Colump Pipe {(Upper) - - - - - - B 1 A o o S T I
1 9620689 Thread Guide Holder{lLarge) oA hT.;b#(j;} ------ g
5 911002 Screw(Md-0.7x20) - « « « - « « & S LR r e e g
. b 311001 Screw(Md~0.7X12) « » ~ ~ « + » & [l e e N e e R 5
7 910001 Nut = =« = v n o oL L o g o R R A g g
3 8 4620673 Column Fipe Connmector - - < - + « ST b TR - - e 7
. g 911006 Screw(MS-0.8x13) - « « - « « . . ] e A 4
; 10 910000 N e g g S i i A P Ty R 13
: 11 JOZ0675 Column Pipe{Lowerj - - - - - - - S AR Y e i
1% 930052 Washer - - - » = -« . . . . .. y PR 1
13 330053 Spring Washer - - - - - - - < . ATV T Dy e - s ]
14 310003 Nut (MI16-1.5) - - - - < « « <« . . 7 e (I il
15 .........................................
16 JOLUTO3 Thread Hanger(3 Spouls Type) - » Al w Fa H(3F4H) i)
117 9020700 Thread Eyelet » = = » » = v + « . T o b R i e g
18 J620688 Thread Hanger Holder - - » - + « AL w R M« -« . . ]
19 911060 Screw(M6—1x15) » « « « - « « . . S N S R e 3
20 9620691 Thread Guide Arm « -+ <« - « - « » HAFRT—5 -+ - - F L
21 9620690 Thread Guide Holder (Small) HAREALUN) - 8+« - -9
22 9620665 Thread Guide (5 Spocls Type) - ALy RHA }\{5:4:%,;1;];. Y
23 5620678 Spool Cushion+: » » - - - - . . AT—NTvial -y
24 9620674 Spool Pin = « = =« 2 40 oo A i - - < 4
25 9620680 Spuol Mat - - - - - e 4. L AT — =y }~ = -9
26 3620681 Spocl Seat Disc -+ - - - - - - - gy | L Bogtagg
27 930055 Spring Washer - - - -~ - - - - . ,:{_7*’};;?"‘;?;;-?%- silaiie g
28 9620660 Column Pipe (Short){(Z0bum} - - - - IS A7 7@ §- - - -1
29 9620668 Thread Guide(8 Spools Type) - - - AL v FAH A R(8FEH) - -1
B S vl Sl UL
31 120090 Belt Cover = s -isiwicnsinaii, ey P ;L S S 1
3 006225 Screw(M6=1x65) - » » » + + - . . IO S R e g
33 G063009 Uil Reservoir Kubber Cushion - - T AEE- - - » = - o . . . . 4
34 180008 Setting Screw(M6=1x63) « « « « . Bt » o0 o o oL 4
35 000528 Washer - » « « « - « « < o . .. B A S 3
36 000667 Spring Washer - - « « « « « -« . . o A PN B B R L
37 000011 Nt et G e Chea e RS 4
38 0063471 Tension Koller{Lower}, C. Set{l) Friaro—S5(Fi(#E1) -1
39 0063470 Tension Roller(Lower) - - - - -« - FTvvawve—F(F)- - -1
40 0063460 Tension Roller Bushing - - - - - A A G i
41 3000010 Guide Thread - - - - - - - - - - Ae— N ApiE s e e L i




4B

®WARNING LABEL W& = ~<JL

T o Parts No. Description
Bt AL i B - b R -
.r -
Ao/ |
| :
Do, ot operate without sye guard | 390140 | CAUTION 1N OPERATION
and safely devices. |
Betore threading, changing needle, I
cleaning atc. switch off main switch. I
L E R i
a BLBITIHET 3.
BEETSTHS. #
B RE /DDA,
WERCEARETDIL. || |
L. == "’ .'!. i LT B T L TR [
ABEFTE —Oni-zRESEER || | |
BEAA 9T | St B A B TR
4k DANGER sor T hemin=s | | DANGER : WARNING OF ELECTRIC SHUCK BY
el e | | HIGH-VOLTAGE g
To open this cover, || | 3490144 | -
turn off power | | BREERT N
. supply and wait i '
mare than S minuies |
* before opening. | !
“Be sure to connect ecarth 1iue.’“>§
| 390145 3
| T—A TN
:[ Ll el W bl h— Bl L
! ) ROTATING-DIRECTION
| g SYMBOL : CHECK CORRECT ROTATING
| | 390146 | DIRECTION
L Gl aE S a4
| EYE GUARD : TAKE CARE NOT CAUSE INJURY
| TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
aﬁf%ﬁ FHERTZ S
e CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
. 390148 | SOLENOLD
R Ton i AR 7~




LIST of MAIN SPARE PARTS
(EE&m) X M)




47
VC3B845P CLASS List of Main Spare Parts (EBMBEUARIW)
"~ Main Parts [ Pitch of | Sean Needle | Presser |
B i Foot, !
H“‘“xﬁ _ Needle | OStiyle Clamp L 0. Set
| Mudels T D v
VC3845P-348-W01A e L
| JUT-A50/ASE T e
| -308-W05A
/UT-450/A53
—340-W06A i
| /UT-AS0/AS3 RN
-204-K0TE. B
...fUThﬂEﬂfﬂﬂﬁ b.4-6.4-b6.4-6 .4 ‘
R e [ e R,
NTM0AS 6.4-6.4 ﬁﬂg_f.e
SORNENNRE: = lo s r b bt
____-"!IjT'"J‘..'._EU,."Irl!".S-E E:l.";: .'l-I'rJ'-‘: T..Ii- -ir...'-'l
JUT-A50/A83 ok
:’U'l‘—ﬁ?ﬂ;iiﬁi'g:ﬂ'ﬂﬁ 64127127412, |
, /AS3 |
s e s 1- . —— TR e
SERESVIRC L
e O e Z
SLTIY0A g ooig-3.2 e 3129103 3128012
sy e AT A 0n0e3 = y 3127032

-196-Y140 5. 5=10-4.0 mECoImC 31291112 312%}41

e s S - — B R —— -
e w | ——— - e ammmmra EE——— L T —

g Ok Al B ()
3129100 3127000

S PR

14.8-13-13 3128104 3127014

3123105 | 3127025 '

3129101 3127006

i ¥

= P T

3123106 3127028

3129107 3127030

k1
. .E_ - ...._____._.__[

3199118 | 3127130 |

3129120 | 31LTHT0

3125102 312E010

e

ol LA e




47

Stitch Looper Needle Needle Needle
Feed Dog Guard Guard Guard
- Plate AH Holder (Front) | (From)B | (Rear) |
& B | 1k i N — N Hm | EET () = (BB | &34 ()
3128000 3129000 S1Z0ET0 3119200 e 3129200
EIEﬂﬂﬂé _3129ﬂﬂ4 ".__“"égiaggé-_. i .. . K 3129205
| 3128010 3128000 2120275 " = _ EIEHEDU-
3128001 3129001 .Eiﬂﬂﬂ?l ;___"_”T ........... = ; -EIEQEHI
" y " " el P
_m_inéHﬁﬁ ........ éliﬂﬂdﬁ ----- .312ﬂ2?é ...... " e :— ; EIEHEDE____
3128006 3129006 SIEHE?f"_ " s 3129207
328010 | 3129009 | 3120218 : - 3129214
EIEBHIEW 3125010 3120282 " — 31%??13
3128002 1129002 3120273 y 3129204 gl%ﬂﬂﬂﬁ
3128003 3125003 3120273 # # 31%??03
EIESUHT. 3129007 7 " n : # i 2#
3128008 3129002 3120272 y u e

[
[ i
From th{@)re ry
[
[—
Car




48

VC3B8B45P CLASS List of Main Spare Parts (EBHK Y A +) (U

“\ Main Parts Elastic Elastic Upper Knife | Lower EKnife
7 Tape Tape Guide Carrier Carrier
\\H | Holder | {(Rear) | ({(Upper} (Upper)
Mode i s ~ ld a7 -7 8 r[da¥1t(#) ! E2ZE(B) | FTA2&(E)
ﬁﬁ%ﬁigg}igg_ﬁﬂlﬁ 3120218 31209224 3120187 3190188
| ;“T_ﬁsﬁ}igETFﬂﬁﬂ- 3120232 3120233 3120200 3120201
fUT—hﬁﬂ;iggfﬁﬂﬁﬁ' 3120218 3120224 3120202 3120203
;UT;EEU}§§§TFQIE- 3120237 3120228 3120190 3120191
~954-W0TE
| /UT-A60/AS3 : ’ ’ v
;uyuﬁﬁn}iggfﬁﬂﬂﬁ ” " 3120204 3120205
;UT-ﬁsn}iggfﬂﬂﬂﬁ y y 3120206 3120207
- ;UT_ATﬂ}iggthﬁE 3120264 3120488 3120661 3120660
j]_[T_ﬁEﬂ;i%g_ﬁ%E' 31202317 3120228 3120610 312%51]
/833 i G :
IUTLHEHEi§§~193§-- 3120231 3120230 3120196 3126197
“172-Y04C -
i | [ o [ anem
- ;UTuﬁﬁg;igg_Tﬂiﬁfl 3120462 3120480 i ”
e 3120231 3120230 3120196 3126197
e :




s e T e D e e e

48

| Trimming Front Tension Rear Tension | Lower Tension Upper Lower A
Mechanism Roller, Roller, Roller, Feed Feed
C. Set G. Set - C. Set C.Set [ Roller  |Roller
UTHERG®) #EVo-7(8) 8310 () [T8Io-5(8) | E v — o S B R = e
3120248 3120249
3120500 3120114 3100767 3110130 (20 teeth) (13 teeth)
3120501 ” P i " "
3120506 " 7 # " o
3120504 3120359 3120374 3120378 " "
s 3129953 3129954
£ i ” (AR11) (AR12) ol !
3120508 " o " i W
3120507 n 3120379 3120378 i "
: i B
3120550 3120358 A # " fr
3120514 3120359 " H » ooelt
i | g | 3 3120250 | 3120251
3120502 3120114 3100767 3110130 (30 teeth) @9 teeth)
3120503 " ” ” n g i
” 3120475 " " " S
3120503 3120114 : y . s




V2384 5

Parts Page Ref. Welght!
No. No. No. L&
000009 19 19
ooooo0g 32 8
Q00009 36 B
000009 41 i
000009 42 235
000010 1 49
0000106 11 48
000011 37 10
000011 38 14
g00011 45 a7
Q00015 43 22
000022 2 24
Q00054 42 24
000145 17 17
000145 20 T
000145 25 20
000145 29 22
000145 34 22
Q00145 37 14
000145 38 g
ooo17T 3 20
000195 4 21
000188 12 17
000234 15 3
000234 25 10
000260 37 25
000260 38 20
aQ0304 5 21
000306 16 17
00321 g 25
000322 28 22
o032z 33 22
000327 g 15
000327 21 5
000327 22 5
000327 23 10
00327 24 10
Q00327 26 5
000327 27 B
000327 43 a4l
QO0334 1 51
000334 I8 4
go0340 18 17
000388 29 5
000388 24 5
000397 5 20
000397 12 24
000401 12 25
000417 10 5
00041% 15 435
000425 32 19
Q00425 36 19
000426 19 20
000426 41 2
000426 42 26

L INIDEX
Parts Page Ref. Weight
No. No. No. = {g)
000428 20 21
000428 25 36
000428 38 4
000429 20 31
000445 g 3
00G463 638
00048 18 31
000505 11 41
000508 1% 11
0005628 13 25
00528 45 35
Q00532 7 34
000535 6 35
Qo0538 18 3
000538 19 3
000538 28 40
000538 33 40
000538 42 14
000538 43 21
000547 1 50
000b4E 8 4
Q00555 FrileiZ B
000567 15 3T
000588 1% 16
000588 42 21
000600 731
QO0600 11 44
000600 32 7
ooas0C 36 T
000613 16 Z0
000613 18 28
000623 32 24
000623 38 24
000623 40 4
000637 10 40
000644 19 B
000644 28 23
000644 33 23
000651 212
000651 3 16
000651 & T
0006561 13 11
000663 237 8
000663 38 12
000665 3 6
00666 20 13
goo0666 25 18
000666 37 13
Q00666 38 T
000667 37 g
Q000667 38 13
000667 45 36
000665 & 23
000669 11 43
000665 32 6

"
H

I
I
|
I
i
§
|
i
I
I
i
|
i
i
i
!
I
I
I
I
i
f
i
I
I
I
F
I
i
b
i
;
I
i
I
I
i
;
i
i
I
I
I
I
i
I
i
i
i
I
f
|
i
f
I
i

PAGE =
Parts Page Ref. Weight
Nog. No. No. (g}
000669 36 B
000676 3B 8
000690 8 20
000690 18 28
000680 28 11
000690 33 11
000650 42 B
000711 10 489
000711 26 12
000711 27 17
000726 1 38
000726 2. 32
000730 5 22
000740 10 46
oDO750 12 21
000755 13 28
000779 18 3
000779 17 34
000779 18 22 ¢
000924 1 18 ©
000926 T 17 3
000989 T2
001107 3 11 £
001107 5 17 0O
001107 11 30 ©
001123 1 20 &
001123 10 50 =
001123 18 T =
00117¢ 28 14 5
001170 33 14 *
001174 7 21
D01174 16 15
001186 9% 13
001186 21 3
p01186 22 3
001186 26 3
001186 27 2
001208 28 27T
DO1208 3% 27
001228 23 4
001228 24 4
001228 27 ®
pp1228 43 25
001230 1 46
001457 29 24
DO1457 34 24
001459 6 12
001459 20 26
001459 27 45
001459 28 29
001459 33 29
001900 8 11
ERET) 3 16

1



el

vorky b

P R

Ry

I TR S o e

Ty

o el ki o P A i i e

Parts Fage Rel. Weighti
Neo. Ne. No. (g} |
003302 21 6
003302 22 (4]
003302 23 11
003302 24 11
003302 26 6
003302 27 5]
003302 43 32
003638 20 28
003638 27 43
003657 42 35
004124 S 36
004126 15 38
004312 y b
004353 15 10
004358 8 2
004440 9 (i
004440 10 38
004440 18 2
004441 3 8
004445 8 6
05048 11 45
005071 7 20
005071 10 35
005075 1 34
005431 3 7
005650  EE
005650 18 14
005650 29 10
005650 34 10
UG6004 148
006035 28 24
006035 33 24
006038 3 18
006038 18 12
006066 42 18
006075 18 6
006202 30 23
006202 35 22
006212 B 14
006212 11 g
006212 13 8
006225 45 32
006270 17 9
006411 18 16
006475 20 g
006475 256 22
006662 20 10
006662 25 23
006905 32 10
006905 36 10
006905 41 3
006910 41 17

LINIDE X

Farts Page Ref. Weight!
No. No. No. (g) 1|
006910 43 19
006920 20 22
006920 25 35
006820 38 3
006921 14 10
OG7610 28 2
Q07610 33 2
007621 17 29
009142 8 13
008200 9 32
009220 20 &
009220 25 13
008220¢ 27 47
009220 37 33
009220 38 34
0089604 323
009604 16 9
309604 19 15
009604 29 30
209604 34 30
009604 42 20
208736 14 3
009746 30 26
009746 35 25
009746 42 15
009750 3 28
09753 18 21
009784 1 44
009835 3 22
009853 20 16
009853 25 26
008877 20 36
0098977 25 3
DO9BTT 27 36
009880 32 33
009880 36 33
009891 20 32
009905 37 21
009905 38 26
009925 38 6
009931 18 18
009937 39 6
005837 40 16
0089937 43 T
009947 20 37
009947 25 4
009947 27 37
009955 20 12
009955 25 18
009955 37 12
a0e9y0 37 17
009973 32 o
009973 36 5

FPage = ¥
Parts FPage Hef. Weight
No.  No. No. (g}
009980 37 18
008984 28 18
009984 34 18
UUioud4s 41l 31
0010054 40 5
0010055 39 9
00100587 32 20
0010057 36 20
0010073 32 1
0010073 36 1
0010108 32 o
0010108 36 2
0010118 32 32
0010118 36 32
0010118 40 19
0010118 43 10
0010120 38 o 2
001012C¢ 40 35
0010120 43 2
0010143 32 &4
0010143 36 34
0010143 38 27
0010143 40 A7
0010143 43 <=8
0010254 29 =3
0010254 32 41
0010254 34 23
0010254 38 31
0010254 37 o4
0010254 38 16
0010254 40 20
0010254 43 11
0010258 40 3
0010260 28 42
0010260 32 26
0010260 33 42
0010260 36 26
0010260 37 2
0010260 38 17
0010260 3% 10
0010260 40 23
0010260 41 6
0010260 43 12
Q010261 14 11
0010261 32 36
0010261 36 36
0010261 39 2
0010261 40 12
0010261 43 3
0010263 32 35
0010263 36 35
0010263 39 4
0010263 40 14
0010263 43 5



bFarts

Noo

aG10264
0010264
0010266
U0102686
0010283
0010283
0010291
0010281
00106337
0010337
0010337
DO10337
0010564
0010565

011340
0011708

PO12480

Uldzly
0013218
0013648

OGi4E20
0014120
0014120
0014120

QUZ0UL 3T
0020143
0020144
0020350
0020651
002075%

OUZLI0LU

QUZZB3T
0022837

GU3UZ9l
0030711

QU31014
0031014
0031015
0031015
0031111
0031831

QU32713
003271%
0032719
0032798

Page Hef. Welght!
No. i No (=)
32 4 |
36 4 |
3242 |
36 42 [
32 23 |
36 23 i
29 21 §
34 Z1 I
3220 |
36 27 |
37 6 i
J8 18 k
41 12 i
41 11 ]

1

4 10 |
41 T I
|

i4 H i
[

32 Y |
36 g i
14 g i
|

25 o i
32 14 |
34 6 i
36 14 I
I

1 i3 i
1 30 §
| Ee 3 | |
il 42 i
15 B i
1 5 §
i

15 49 |
i

28 & I
33 6 |
i

e i i
15 41 I
I

20 14 i
25 24 I
20 15 I
25 25 |
3 21 |
15 23 i
I

6 11 |
20 25 i
27 44 |
il 3 |

1 N

Parts Page Ref. Welght!
No. Ne. No. (g] !
0032921 16 Z2 |
JU330L4 28 15 k
0033024 33 15 |
0033938 32 3 |
00339838 36 3 t
!

0034117 g 27 I
0034979 18 5 |
H

gu37668 L5 27 i
0037669 15 25 |
|

QOBU0bHD 17 12 :
0060057 T 14 i
0060109 16 16 i
0060142 9 9 i
0060175 1 47 ;
0060248 28 34 ;
0060248 33 34 |
|

Q063009 45 33 ;
0063076 28 25 i
0063076 33 25 !
0063080 G 4 |
Q063082 g 1 |
0063083 9 19 I
0063084 9 21 |
Q063087 3 5 i
0063138 13 30 |
0063216 15 51 I
0063217 15 50 i
0063460 45 40 i
0063468 20 6 |
0063470G 45 3% I
0063471 45 38 i
0063548 4 5 i
0063606 29 16 |
0063606 34 16 I
D063607T 2% 14 ;
0063607 34 14 :
0063609 2% 17 i
0063609 34 17 1
0063610 2% 13 I
0063610 34 13 [
i

064166 20 38 i
0064173 20 8 |
0064173 25 21 |
i

Q065253 20 24-1 §
00652563 27 46-2 I
0065258 20 20 1
p065258 25 34 i
E

DOBSZTS

2

6

Fage = J
Parts Fage Heif. Weight
No. No. No. (g)
0065340 4 23
0065340 8 1
0065341 & 5
0065373 8 33
0065374 18 8
0065375 18 g
0065376 18 11
0065381 18 1
Q065389 10 32
0065395 16 11
0065398 16 8
0065400 16 14
0065401 16 18
065402 16 19
0065402 18 15
0065404 18 26
0065405 18 23
0065407 18 13
0065414 17 15 ¢
065415 17 27O
0065417 17 24 T
0065418 17 282
0065420 17 18 ¢
0065421 17 16 ¢
0065452 15 200
0065453 15 1o
GOBE6GAE 3 35%
0066650 6 3D§
067023 20 2T“
0067023 27 42
0067025 20 35
0067025 25 2
0067025 27 35
0067111 18 30
0067126 18 7
0067140 20 24-2
0067140 27 46-1
OU68011 1 4
077179 g 28
0090071 R I
0080807 3 26
0080812 3 23
0090814 3 17
0090847 3 18
00380856 3 256
0090918 15 44
0090930 15 25
gU92232z 41 16





